PARTS BOOK
AND
OPERATING DIRECTIONS
FOR
ALLIS-CHALMERS
MODEL

WC
TRACTOR

R o

e,f/
i 8 /T ALIS-CHALMERS

ALLIS-CHALMERS MFG. CO.

TRACTOR DIVISION
MILWAUKEE, WISCONSIN
U. S. A

FORM T465H 6-39

d(l ANV 0EEVL TVIHHAS



s

UNLOCK YOUR
STOREHOUSE
OF FARM
PROFITS

FOLLOW THE COMPLETE
WC POWER SYSTEM

' Your WC TRACTOR is virtually a storehouse
of farm profits. Thousands of hours useful

MODEL 60 ALL-CROP HARVESTER—No ma-
chine will ever pay for itself quicker on your
farm. Cuts and threshes in one operation from
WC power take-off. No auxiliary motor needed.
e 1 <

| CORN PLANTER—Two-Row planter built to
check or drill accurately at faster planting
speeds.

o

3 e : + e Rl - 5 . 1
QUICK - HITCH CULTIVATOR — Two - row with ~ SeIvice . . . millions of pounds pull are stored geppeps | iSTERS—Iwo-row Quick-Hitch Bedders
"live'" power lift. You simply ''drive in" to at- inside its engine housing—waiting to earn and Corn Listers available with or without
tach—takes 5 minutes or less. cash for you! planting attachments.

Your problem is simply to unlock the store-
house and make use of the Power there.
Allis-Chalmers makes it easy and profitable
for you to do it by adopting the complete
WC Power System with Allis-Chalmers
Matched Implements.

You will find A-C implements built and bal-
anced to take full advantage of your WC's
faster power. They actually do better work
of speeds up to bimiles anhonrl  Strongertyr By imiyaTo Rt RR N o)
rear wheel—not behind you in a blind spot. You With less weight, safe and easy to operate, drags weed roots to surface. A real machine for
can't fall in front of sickle. Automatic safety Allis-Chalmers Matched Implements extend deep-rooted weeds. Duckfoot shovels available.
cliviichi ancl auier ey Feloerc, the matchless benefits of WC TRACTOR
‘ ’ ‘ power to every farm operation. They are the
key to your storehouse of Better Living for
you and your family!

THE COMPLETE WC POWER SYSTEM
DOESN'T COST . . . it Pays!

SEE YOUR ALLIS - CHALMERS DEALER!

ALLIS-CHALMERS

TRACTOR DIVISION - MILWAUKEE, U.S.A.
CHAMPIONSHIP PLOW — The plow of Champions!
Used by Paul Stiefbold in winning the U. S. plowing
championship. Built to do Championship plowing for
you at speeds up to 5 miles an hour!

FULL.VIEW SAFETY MOWER—Mounts ahead of

BINDWEED CULTIVATOR — Sweeps overlap,
shear off bindweed roots beneath surface.
Highly recommended by Kansas authorities.

STEEL HOPPER DRILL—Precision Depth ad-
justment and fluted force feed. Seeds fo an
even depth at all times.




TELEGRAPHIC CODE

For convenience and economy when ordering parts by telegram, code words may be used for
each part number. This code is made up of a combination of letters least likely to be mixed in
sending. The figures are represented by the letters set opposite below.

=i g 7
20 5- M 8~
o 6 -N I8
Hyphen (-) - Z
© = %

Thus, Part No. 35252 would be transmitted as five separate words (three, five, two, five,
two), whereas, by the use of the code, the number would be transmitted as one word zJMBMB3. Wherever
letters of the alphabet appear ina part number, use the hyphen (code letter Z) to separate the prefix
or suffix from the numerals. Example: UCL-12-1244 would read UCLZABZABKK. Do not order parts by
code unless the order is sent by telegram.

In sending wire orders where code words are used, it is important that a one-word description
of the part wanted be specified after each code word. Example: JMBMB Gasket. In the event the mes-
sage is received with incorrect code, it will help us to ascertain the part actually required. Con-
firm each telegraghic order by mail in order that it may be checked, and if not correctly transmitted,
the error detected.

Shipping or other instructions in the body of a telegram which normally consist of many
words, can be condensed into one by the use of the proper code word as given below.

ATRYX -- Ship by air express

SONST -- Ship to me (us) by express

SOOTY -- Ship by express to

SOYON -- Ship to me (us) by mail

SOBOS -- Ship by mail to

SORAT -- Ship to me (us) by freight

SAPAT -- Ship by freight to

SPLAT -- When and how did you ship parts on my (our) order
SPATS -- When and how will you ship parts on my (our) order
STAUB -- Cancel my (our; parts order

STUFE -- Add to my (our) parts order

SOMOR -- Duplicate shipment of my (our) order

IMPORTANT
To obtain parts promptly, give name and part numper.
Order parts from the dealer for your territory.

Be particular to state post office address, town, county, and state where parts are to be
shipped. Also specify whether material is to be shipped by freight, express dr parce post.

Confirm all telephone or telegraph orders in writing.

No credit will be allowed on parts unless they are returned to the dealer from whom they
were purchased; from there they will be returned to the factory for inspection.

Unless claims for shortages or errors are made immediately upon receipt of goods, they will
not be considered.

When broken goods are received, a full description of the damage should be made by the
carrier agent on the freight bill. If this description is insisted upon, full damage can always be
collected from the transportaticn company.

No responsibility is assumed for delay or damage to merchandise while in transit. Our
responsibility ceases upon delivery of shipment to the transportation company, from whom a receipt
is received showing that shipment was in good condition when delivered to them; therefore, claims
éif any) should be filed with the transportation company and not with Allis-Chalmers Manufacturing

ompany.

The right is reserved to change the construction or material of any parts where it seems
geiirable to do so, without incurring the obligation of installing such changes on units already
elivered.



ATTENTION ON THE PART OF OWNERS, THE AMOUNT OF ATTENTION REQUIRED IS NEGLIGIBLE BUT

TION,

AR CEEANER oh s @ v ion oiie siimines siion lon oo foeliei. i
BEL T PULLEYE s s o s e io b o s ishe seae s e Sl
M AT o i e T e o ot e s e R R s S
CARBURETOR e '« oo o 5 5 oo oiie o s o 60 » s w0 &ip
CARBURETOR PARTS.
CLutcH HouSiING AND CLUTCH oo e e R e S
CoONNECTING IROD I CE S S Sl T e e ol e ol o
CRANKSHAFT AND FLYIHEEL A e e el S RS IS R PR
CRANKSHAFT EXCHANGE o« o o o o o o o o o o o o o o o o
CyLINDER BLOCK. . « . SR AR S e e
CyLiNDER HEAD AND VALVE e R e T
DRIAWB AR s e s e et weret biale o o tineine o Ta M Gl ST SRS e et < entieliie
DRIVER'S SEAT . . . . B A e R s SRR oS o s
ELECTRIC STARTER AND LIGHTING P R S e
AN o i RENe N SR G SRS e el S Tt eae
FRAME . « o A Bl o oty B S RS RRE  r  ON R r
FRONT SUPPORT AND SPINDIEEN T Ch T s e
EUBL HANKER o e o e o e s O e s e el e el e
GEARE COVIER L. oo 5 ieh s is fope) ohiie siioiis le Vel ol oo el oo
GOVERNOR. . . AR TR s P S R S
GOVERNOR CONTROL. . & e i e e S A s e il S
LusricATION GuNn PARTS i o U N e e
MAGNETO AND GOVERNOR: o o o o o o o o o o s o o o o =
MANIFOLD AND CARBURETOR o o o o o o o o s o o o o o o
DL ENLETER o iaiie woilis loisitisie he moRaiic o s s Tat e e
OREPUMPLE o it B rer Gl ebie b lilvi et e isen et w0l
OMIE S UMP L o gt b doladels Sl ollnosu st keniNar Hoi, iwie o wuhie CieRiie - e ige e
PiISTON. . o ST T SR St TS s et e e, e
PLATFORM AND DRA'BAR. o Tt o e R R S ISR i s S
PoWER IEdem 8 Sl s e e e e
POWER: TAKE=-OFF: « = « o = 5 = sl s s o o o aiet oo sie
RADIATOR, s s o o o s wise v e o oh o' Sl Taed e e

NaMEe PAGE

REAR AXLE o « « o« Sles AR S G L e, 50

SeaT anD Top CANOPY > o o o UG ESE R SR A
STEERING WHEEL SHAFT AND SUPPORT. e e A T A
TOOLS AND PAINT o « 6 s c 5 e bel eion oiio) o isiioiioiloi o
TIRIANS L S STLOMN . on e o niois on laitie e eal ke il Lieiniisr Hoiio/c Jon oy ‘o i o) ¥e
WATER PUMP AND FAN. ¢ «. ¢ « o o o ¢ o o o s s o o o o

WiDE FRONT AXLE - STEEL WHEEL o o« o o + o o o o « o« » 53,54
3

WHEELS 5o ic o vie ot ioiile 1o e sine ol GGt Nl et
WHeEEL - AiR TiIRED FRONT
WHEEL = SINGUE FRONT: » o o ¢ ol i0ifis il ofieiiani s il
WHEEL GUARD o« s ol o o o) o = o oo w oialigio o aiitis
WHEEESWET QHTS '« a6 5o, o o sl o o o & (oxier o e e tietile

°
®
°
.
°
°
.
°
.
°
°
°
°
°
.

| MPORTANT

WHEN ORDERING REPAIR PARTS BE SURE TO GIVE BOTH ENGINE NuwmBER AND TRACTOR SER1 AL NUMBER,
ENGINE NUMBER IS LOCATED ON LEFT HAND SIDE OF MOTOR BLOCK DIRECTLY TO THE REAR OF THE CARBURETOR.
TRACTOR SER1AL NUMBER IS LOCATED ON THE REAR SIDE OF DiIFFERENTI AL HousinG NEAR OiL Fi LLER

THE ABOVE INFORMATION IS ESSENTIAL TO OBTAIN CORRECT REPAIR PARTS.

GENERAL

PLue .

ALL TRACTORS ARE THOROUGHLY TESTED BEFORE LEAVING THE FACTORY. NEVERTHELESS THEY REQUIRE

IMPORTANT .

I|N THE FOLLOWING INSTRUCTIONS AN EFFORT HAS BEEN MADE TO COVER POINTS NECESSARY TO HELP
YOU IN CARING FOR TME OPERATION OF YOUR TRACTOR [N AN UNDERSTANDABLE MANNER

SEE YOUR LOCAL ALLIS-CHALMERS DEALER.

FOR FURTHER

INFOR M A=



SPECIFICATIONS

MOTOR .

Nakephs cmdn e SO aEE e e e Y e e own

DoReRiNO A a L Rar R e as ke Sl il D v s S s s e S

Sitzokopseress Ao Tnhe SO SHES TR Sl R Janlal SR e e Al

L e B N R e L )
SPEED ~ Standard gear ratio with 11.25 - 24 air tires :

Blpotae o el e A S e e R s e R e e R T

SeCond R Tt St ee i me R i e R S B SR M P

THanliel Brk st R N R SRR e T i S e S e e

oA R SRR R R e o SN S e e e - .00 NP UHE

S era o i el e s MR R B U B S S e S S e 2,00 MR H
BELT PULLEY

P ameberet MG Eishin i R e R e e e ol

Halgeie e el e s U e e R e e e e o

BP MER di  a R R e R T i e )
CRANKCASE CARAGIVEY St iv s L L ia & ey e i ol s e e s B oy
PRANCIBSS TONEBAPACR T S e s 4 6 b o s St e v T B M ot W Quarts
DIBRERENTEEAL SCAPACHIY st 55 S el el s e i el sl e S UG be
DRIVEECASEL CARPNECIETY, f o e ise oo sod Sl e e B iy o e e il i S sl 1 oD T
COOLTNGESYSEIMECAPARTIIV Ao s L 0 G s s . s e e Al on s
FEL CTANKGCAPACTIING. o8 i s o et i e e e e B oo
TIRE PRESSTRES. . . oo . w ol e e

Rear 12

CARE AND OPERATION OF MODEL "WC" TRACTOR

BEFORE STARTING THE ENGINE

Inspect o1l level in engine oll sump. For correct level and viscosity see head-
ing, "Engine"” under "Lubrication”.

Inspect o0il in alr cleaner cup. Refer to alr cleaner instructions.

Fill cooling system with clean water.

Check all points of lubrication and grease those equipped with grease gun fittings.

If gasolline is to be used for fuel, fill the large tank with 1t. If low grade
fuel such as distillate or tractor fuel is to be used, fill the large tank with this fuel
and the small tank with geasoline.

STARTING THE ENGINE

Be sure the gear shift lever is in neutral position. In cold weather 1lock the
clutch pedal in forward position. If gasoline is to be used, open valve under large tank.
If low grade fuel 1s to be used, be sure the valve under large tank is closed and open
valve under small tank. Open throttle control one-third way. Pull choke rod, on lower
edge of foot plate,back. Press starting button, on foot plate, all the way in. When motor
has turned over two compression strokes, push choke rod forward. As soon as motor starts,
release starter button. If the weather 1s cool more choking may be necessary.

If tractor 1s not equipped with electric starter, proceed as above except crank
englne over two compression strokes with choke lever down, turn choke lever forward. Eng-
ine should then start readily when cranked. CAUTION: Do not spin motor. T¢ do so may
disengage the automatic impulse coupling and allow motor to kick.

When the engine 1s started, see that the oil gauge is registering pressure. Do
not operate the engine unless the oll gauge registers.

Note:- After the first few hours of operation tighten all nuts, bolts and cap-
screws that hold together parts having asbestos llned ceopper gaskets between them. This
applies especlally to cylinder head stud nuts. When cylinder head stud nuts are tightened,
the cylinder head gasket 1s compressed and causes the valve clearance to be taken up. After
the cylinder head stud nuts are tightened, be sure to adjust the valve clearance.

5



L A

STARTING THE TRACTOR

With the engine running, push and hold the clutch pedal forward to release clutch.

‘llove the gear shift lever to the desired speed position. Gear shift positions are cast
~on the transmission case cover. Release the pressure on the clutch pedal slowly to avoid

sudden jerks in starting. Have the throttle open far enough to prevent stalling engine.
MOTOR TEMPERATURE

Motor should never be operated unless thermo gauge shows normal temperature. To
obtain this temperature when motor is cold, cover radiator completely until it reaches
normal operating temperature, then lower curtain amount necessary to keep temperature normal.

LUBRICATION

ENGINE. Maintain oil level in oil sump to the full mark on oil gauge rod.
Use only pure mineral olls of the following S.A.E. viscosity numbers:
Summer - No. 40 Winter - No. 30
For extremely cold temperatures, a mineral oll that will flow freely at prevail-
ing temperatures s hould be used.

If zasoline or other fuels of similar qualities are being used, drain oil sump
and refill with fresh oil of the proper quality and viscosity after each 60 hours of ope-
ration.

If low grade fuel such as distillate or tractor fuel is beling used, drain the oil
down to the drain cock, located on the side of the oil sump, after each 10 hours of opera-
tion and refill to the full mark on the gauge rod with fresh oil. After each 40 hours of
operation, drain oil sump completely and refill with fresh oil.

Use only oil of high quality of the proper viscosity. The best assurance of Se-
curing such oil is to purchase the better grade manufactured by a dependable oil comp any
who has established a reputation for quality products and whose success depends upon main-
taining such quality.

Look at the oil pressure gauge at resular intervals to make sure 01l 1s being
circulated by the oll pump. The oil pressure safety margin is indicated in black on oil
gauge. Gauge indicator should register within this margin when motor is heated to opera-
ting temperature and running at normal governed speed.

The governor, timing gears, clutch pilot bearing and rocker armassembly are lu-
bricated from the oil sump supply and need no outside attention.

WATER PUMP AND FAN. Lubricate with two or three strokes of the grease gun at
grease connection for each 10 working hours.

CLUTCH. Tne clutch throw-out bearing grease connection (Item 32, zroup 280980)
is made accessible by removing the small cover from bottom of clutch housing. (Item 87
group 280980) Lubricate with two or three strokes of the grease gun for each 20 to 30 hours
of operatlon, depending upon the frequency clutch is engaged or disengaged.

Grease gun connections are also located on either side of the clutch housing for
lubricating the clutch fork shaft bearings. (Item &, group 280980) Lubricate daily with
two strokes of grease gun. ;

TRANSMISSION. This unit is lubricated from the oil supply carried in the trans-
mission case. Use S.A.H:; No. 140 transmission oil for summer and S.A.E.No.90 for winter.
Keep filled to the level of the filler plug located on the right hand side of the case.

BELT PULLEY GEARS AND BEARINGS. Lubricate bearings dally, when gears are engaged,
through connection on end of shaft with four or five strokes of grease gun.

The pulley gears which operate in the small compartment in clutch housing are
lubricated by oilfrom the transmission case supply.  When tractor 1is used for belt work only
for a period of time, remove inspection plate, {Item 56 group 280980) and inspect the oil
level, adding some lubricant if necessary. Be sure that transmission oil as specified un-
der TRANSMISSION is used, as heavy 011, especially if in cold temperatures, will not cir-
culate to these gears. R

DIFFERENTIAL. Use the same Viscosity o1l as used for the trensmission and Keep
filled to the level of the filler plug located on rear of housing.

FINAL DRIVE GEARS. Fill with heavy duty transmission grease to level of filler
plug located on inside of cases (Item 102 group 280991). The capacity of the case 1s ap-
proximately one pint each.

FRONT WHELLS. Lubricate daily through grease connections until some grease is
forced out around the felt washers on the inside of hubs.

STEERING SPINDLE SHAFT. Lubricate dally with two or three strokes of grease gun
at connection on front of support. (Item 3 group 280131).

STEERING WORM AND GEAR. These parts are contained in top of front support and
are lubricated with transmission oil. Inspect and fi1l compartment by removing cover from
top of support. (Item 4 group 280131) Keep oil level so worm will be about 1/3 submerged.

Lubricate steering worm shaft bearing(Item 47 group 280131),universal joint and
steering shaft support at connection,(Items 5 and9 group 280025) daily with two or three
strokes of grease gun.




REAR WHEELS. Lubricate daily with three to four strokes of grease gun.

GENERATOR. Lubricate bearings at each end, through small oll cups, with two or
three drops of light oil for each 200 hours of operation.

STARTING MOTOR. Lubricate bearing at rear end, through small oll cup, with two

or three drops of light oil for each 500 hours of operation.
* FUEL

Engines of model "WC" Tractors are furnished in two compression ratios. Each is
designed to efficlently burn a particular class of fuel. For best results, use the class
of fuel forwhich the engine was designed.

For engines equipped to burn either

low grade fuel or gasoline. These Any fuel having following

engines are designated by letter "K" specifications: gravity 38 to
following the engine number. 44; end point - 5259 or less;
Example: W80565K Octane rating 30 or nore.

For engines equipped to operate For regular loads use 60 Octane
strictly on gasoline. These engines gasoline or higher. For continued
are designated by the letter "G" heavy loads use 70 Octane gasoline
following the engine number. or higher.

Example: W80565G

Engine numbers are located on left hand side of engine block, to the rear of car-

buretor.
When burning low grade fuels certain precautions are necessary to prevent exces-
sive dilution of the lubricating oil.

Always select a fuel to meet the specifications outlined in a preceeding para-
graph. Cover radlator to let englne warm up thoroughly on gasoline. Never turn on low
grade fuel untll temperature of the cooling system is near the boiling point and when
operating in cold weather, keep sufficient cover on radiator front to maintain this tempera-
ture.

Always turn off the low grade fuel and switch to gasoline before engine is stopped
S0 that carburetor will contain gasoline when engine 1s apgaln started.

Motors having leter "K" following the engine number are furnished with two mani-
fold covers. Cover marked with letter "K" must be used when burning low grade fuel. Cover
marked with letter "G" is to be used when burning gasoline.

Motors having letter "G" following the engine numbers are only supplied with the
"G" manifold cover and are to burn gasoline only.

ELECTRICAL EQUIPMENT

BATTERY. The "WC" starting and lighting system uses a six volt battery,designed
and built to meet the requirements of the tractor.

After each week of operation, check the electrolyte(Solution) in the battery to
see that 1t 'is at the proper level. This level should be malntalned 3/8" above top of se-
parators, never higher, and never below top of separators. Never add anything to the so-
lution except DISTILLED water. Boiled water will not do. The supply of water should be
kept 1n clean, covered vessels of glass, china, rubber, or lead.

Do not allow lighted matches or an open flame of any kind to come in proximity
to battery cell covers.

In cold weather, add water only immediately before running the engine so that
the charging will mix the electrolyte and water and prevent freezing. A fully charged bat-
tery will not freeze in very cold temperatures, but if only partly charged will freeze and
be ruined at much higher temperatures.

Weekly readings of each battery cell should be taken with a battery hydrometer.
The readings indicate as follows: 1.280, full charge; 1.225, half charge;1.150,discharged.

By taking frequent readings with the hydremeter, 1t is possible to keep generator
charging rate so adjusted as to have battery fully charged, but not over charged. When
teking the readings, return the electrolyte to the cell from which it was taken.

Due to the infrequent use of tractor in cold weather and the extra amount of elec-
trical energy required by starting motor, it 1s usually necessary to use a higher charging
rate than in summer to keep battery fully charged. Refer to instruction on ammeter for
charging information.

Keep the battery clean by using a stiff bristle brush--not metal. Coat terminals
with vaseline to prevent corrosion. If battery 1s removed from tractor, be sure the posi-
tive (+) terminal is attached to ground cable when reinstalled.

7




Battery box cover should be in place and tightened snugly to prevent battery fram
being damaged by vibration. Be sure small rubber Insulators on bottom of coverare in place
and in good condition. Any non-insulated metal across top of battery will short and cause
it to lose 1ts charge.

In event the tractor is not to be used for some time, it is advisable to remove
the battery, have it fully charged and stored in a basement or some similar place where
the temperature is to be as low as possible, but above freezing.

If any difficulty is experienced with the battery, consult your local Allis-Chal-
mers dealer or local battery service station that handles this make battery.

GENERATOR. The generator(4), mounted on left-hand main frame channel, is the
source of electrical supply for the starting and lighting equipment. It 1s driven by the
fan belt which should be adjusted just tight enough to prevent slippage.

The construction of the generator 1s as simple as such a plece of electrical
equipment can be mde. Other than the following, no special attention is required.

Lubricate the bearings at each end through the small oil cups with two or three
drops of light o1l for each 200 hours of operation.

Do not run generator with battery removed unless wire attached to post on genera-
case is discomnected. Do not disturb wires on generator cut-out relay.

The cut-out relay, attached to generator case, prevents the battery from dis-
charging, through the generator, when generator is idle, The only care necessary for this
is to examine the points occasionally, and if pitted, file them smooth with a fine point
felicn

AMVETER. The ammeter(40), located on the dash, indicates the charging or dis-
charging rate of battery.

If ammeter should register discharge with lights off,disconnect the battery cable
to prevent its discharge until the difficulty 1s located and corrected. Such a condition
is usually caused by a worn or frayed wire making a short circuit or by cut-out relay points
being stuck together.

The lighting switch is also a generator output regulator. With this type switch,
it 1s possible to increase the charging rate of the battery without making any changes in
the generator. The operation of the switch is as follows: with control rod (36) forward
as far as possible, charging rate is from two or four amperes and lights are off;when pulled
out to first stop, lights are on and charging rate remains the same; when pulled back as
far as possible, the lights are off and the charging rate is increased to approximately
twelve amperes. This last position 1s to be used only when the battery, due to abnormal
conditions of operation, looses its charge faster than the regular charging rate can make
up. In ordinary tractor operation the danger will be to overcharge the battery.

STARTING MOTOR. The starting motor(l), 1s mounted on the clutch housing,having
a connection which automatically engages the flywheel, with the engine idle, when the starter
button 1s depressed.

Lubricate the rear bearing through small oll cup with two or three drops of light
oll for each 500 hours of operation.

The starting motor seldom causes any difficulty, but if it should, any one of the
followlng may be the cause: ;
1. Exhausted battery.
2. Broken or loose wires.
2. Loose or corroded battery terminals.
4, BStarting switch making poor contact.

FUEL FILTER

A fuel filter is located Jjust below the fuel tank and should be cleaned at regu-
lar intervals. Remove the glass bowl and screen, and wash out any sediment or water that may

have accumulated.
ATIR CLEANER

Instructions as to care of the air cleaner are given on the air cleaner body.
Follow these instructions carefully. Be sure the oil cup 1s filled to the level of The bead
stamped on the side of the cup. Used crankcase oll is satisfactory if thin and clean. The
use of heavy oil in the cup will result in a restriction of alr to the carburetor, result-
ing in an over-rich mixture and excessive dilution of the lubricating oil. Inspect after
each 10 hours of operation, and if the o1l is heavy wilth dirt, or it the cup containsa layer
of sediment, drain and refill with fresh oil.

Inspect the hose connections on air inlet tube fregquently and
in good condition.

[

keep them tight and




BREATHER

The crankcase breather cap, located on top of the cylinder head cover,should be
inspected daily. It must not be allowed to become clogged with dirt as pressure will be
created in crankcase, causing oll leaks at main bearings, magneto shaft and other points.
Wash breather cap dally in gasoline, dip in lubricating oll and replace after throwing off
excess oil.

OIL FILTER

The oil filter 1s a highly efficlient unit for the purpose of filltering abrasive
particles from the engine crankcase oll supply. This naturally adds life to the many mov-
ing parts that are dependent upon this supply for lubrication.

The filtering element consists of a metal can packed with a special long thread
filtering yarn. The oll is forced through a tube to the top of the oil filter element and
is filtered as 1t passes down through the filtering yarn.

When gasoline is belng used for fuel it 1s necessary to replace the filtering
element and 1ts contalner after each 200 to 400 hours of operation, but if low grade fuel
is belng used, 1t 1s necessary to replace this element after each 100 to 200 hours of ope-
ration.

The replacement container is supplied packed with the necessary quantity of fil-
tering yarn and has a cone retainer in the center to keep the hole in the filtering yarn
open so that the oil tube which extends up in the element, can enter freely. This cone
retalner should be left In position as it is a part of the replacement contailner.

A new element can be purchased from any Allis-Chalmers dealer for a few cents.

It is very important to repiace the above element as directed as this unit will
ald in keeping the crankcase o0il clean and add many hours of carefree service to the life
of the motor.

CAUTION: Do not attempt to remove and wash the filtering yarn oruse any mater-
ial in container except that as furnished as regular equipment.

Install, only, a new container, packed, as is supplied by the Allis-Chalmers Mfz.
Co. for the protection of the motor.

OIL PUMP

The oil pump requires very little attention. It is of the geared type driven by
a gear which meshes with a second gear on the camshaft. It is considered good proctice to
clean the oil pump screen each season. This can be done by removing the oil sump.

CARBURETOR A DJUSTMENTS

The carburetor as two adjustment needle valves for correcting changes in fuels
and atmospheric conditions. These are known as the "Idling Adjustment Needle", and the,
"Main Adjustment Needle".

The idling adjustment needle, located on front of throttle body, controls the air
for the idling mixture. Turning in this needle shuts off the flow of air and makes a rich-
er fuel mixture. Turning out makes a leaner mixture. A good place to start for adjustment
is one and one-half turns open. Do not expect a new motor, that is too "stiff" to rock
freely on compression, to idle smoothly.

To get the proper idling speed, set the stop screw on the throttle valve arm of
carburetor. Turn stop screw to right to increase and to left to decrease idling speed.

The main jet adjusting needle, located on front of fuel bowl, 1s for admitting
more fuel to engine than is normally supplied by the main jet, which may be necessary due
to the variation in fuels and atmospheric conditlions. Turning out admits more fuel and
makes a rich mixture. Do not force the needle down on its seat as it will cause damage to
these parts.

MAGNETO *

The contact points must be kept clean and properly spaced. If pyramided or pit-
ted, they should be made smooth with a tungsten file or a stone, and adjusted to allow a
gap of .020" when open.

Spark plug points should have a gap of .030 to ,040 inch.

The magneto is manufactured by a rellable company and 1s serviced through 1ts
many authorized service stations.

GOVERNOR

The governor is of the varilable speed non-adjustable type, and 1s designed for
an operating speed of 1300 R.P.M. under full load. It is very important to have all link- .
age, from governor to carburetor, work freel¥;




MAIN AND CONNECTING ROD BEARING ADJUSTWENT

The main and connecting rod bearings have removable shells. Shims are provided
to make correct adjustment.

Do not adjust bearings too tight. To provide for proper lubrication the bearings
should have .002 inch diametrical clearance. This clearance will allow crankshaft to turn
freely when all bearings are adjusted.

If the shims provided will not allow the correct adjustment, do not file the bear-
ing caps, instead new bearing shells should be installed.

When coupling up the rods be sure to replace the bearing cap on 1ts original rod
and in its original position, also draw the nuts tight and lock with the proper size cot-
ter keys.

CYLINDER LINERS, PISTONS AND RINGS
The engine hasrenewable cylinder liners which makes reboring unnecessary.

Overslze pistons and rings are not supplied. If wear on the cylinder liners is
sufficient to require oversize pistons and rings a new motor assembly conslsting of liners
pistons, rings, etc., should be installed.

The old liners can be readily removed from the top of the engine block by the
use of a sultatle puller.

When installing new liners, they should be forced straight down in the bore of
the block to prevent possible damage to the rubber packing rings.

Always use new packing rings when Installing liners, as the danger of a water
leak at this point is too great to risk their use the second time.

VALVE CLEARANCE ANDV ALVES

Correct clearance between the valve stems and rocker arms should be maintained
at all times.

To adjust clearance, turn engine with crank until valve closes arnd push rod is
at its lowest position. Loosen wvalve adjusting screw lock nut and turn screw until there
1s .010 inch clearance between the rocker arm and valve stem with engine at normal opera-
ting temperature. Use a thickness gauge for making this measurement. Tighten lock nut and
recheck.

Lack of compression because of leaky valves may be caused by elther insufficilent
. clearance between rocker arms and valve stems, by the collection of carbon at the valve
seats or by carbon or a gummy substance on the valve stems preventing the closing of the
valves.

If, when cranking the motor over, there 1s a lack of resistance on one or more
cylinders at the compression stroke, the pistons and rings belng in good condition and there
1s sufficlent clearance between the rocker arms and valve stems, 1t indicates that the valves
need regrinding.

Because of the hardened steel exhaust valve seat Inserts in the exhaust valve
positions, 1t 1s recommended that the valves be refaced on a machine made for this purpose
and the seats be reground wlth a high speed valve seat grinder.

As a final operation, the valves and seats may be polished by lapping them in
with a small amount of valve grinding compound. In this manner a perfect seat can be ob-
tained which will give many hours of satisfactory service.

RADIATOR AND COOLING SYSTEL

Only rain or soft water should be used in the radiator if availlable. Hard or
akaline water will form a scale which will impair radiation 1f allowed to build up in the
cooling system. The use of washing soda will help to dissolve this scale; and where only
hard or akaline water is available the washing soda should be used at regular intervals and
before the accumulation of scale becomes heavy enough to scale off and stop up the radia-
tor passages. :

In cold weather an anti-freeze solution can be used in the radiator. However,
alcohol cannot be used, when low grade fuel is being burned, because of its Jow boiling
point. If low grade fuel is being burned, Prestone or some similar cooling solution should
be used.

Do not run engine without water or some other cooling solution in the radiator.
Never pour cold water in a hot motor when the water is low.

There are two places to draln on the cooling system. One is located on the bot-
tom of the radiator, left side and the other in front of the carburetor on left hand side
of engine block. Draln BOTH places. Make sure that all water drains out before you leave
the tractor. Do not take ¢hances by opening drains and leaving before you are sure all
" water has drained out.

10

Q

Qe




CLUTCH

The clutch i1s of the spring loaded single plate dry disc type. The release en-
gagement is by movement of the clutch shifter (77) and the throwout bearing(37) contacting
the 3 release levers (24). (Refer to group 280980)

Each release lever has an adjusting screw which 1s for the purpose of regulating
the lever contact with the throwout bearing. As the clutch facings wear, the release le-
vers move nearer to the throwout bearing and the only clutch adjustment necessary 1s to
provide clearance at this point.

To adjust: Remove plate from bottom of clutch housing and turn adjusting screws
to allow a clearance of 1/4" between the ends of each of the 3 release levers amd the throw-
out bearing.

FAN BELT ADJUSTMENT

Loosen the two nuts on the fan belt pulley and turn the front section to the left.
Do not tighten fan belt more or oftener than necessary to prevent slippage. On tractors
‘equipped with generator,belt may be adjusted by loosening capscrew holding generator brace
and moving generator out.

FRONT WHEEL BEARING ADJUSTMENT

The front wheels are mounted on taper roller bearings. At frequent intervals
remove the weight from wheels and examlne side play. If side play exists it will be neces-
sary to adjust bearings.

To adjust bearings, remove the hub cap and tighten the nut on end of spindle un-
til all play is removed but with no binding. The inside of the wheel hub is provided with
a felt washer to protect bearings from dirt and retain grease in hub. This felt washer
should be replaced each season.

REAR WHEEL BEARING ADJUSTMENT

Remove the weight from rear wheels at regular intervals and inspect adjustment
of bearings. Correct adjustment of these bearings play an important part in the 1life of
final drive gears and also cork oil seal. Bearings are adjusted by tightening nut, (Item
84 group 280991) on end of stub axle, until all end play 1s removed with no binding.

BRAKES

Hand operated brakes, to aid in turning, act on drums installed on final drive
shafts. To adjust, remove cover from top of brake housing and tighten adjusting nut until
correct travel of hand lever 1s secured.

BELT PULLEY

To engage pulley for belt work, loosen lock nut and back out set screw, located
on clutch housing just inslde of main frame channel, far enough to allow pulley tube to
slide farther into housing. There 1s an arrow mark on the main frame channel and also on
pulley tube for guidance in properly meshing gears. These marks should be in line with
each other. Turn set screw in tight being sure it has entered a hole in tube. There 1is
a series of holes. provided around tube which are so spaced that by loosening setscrew and
tuming tube to left a .005" deeper mesh of gears may be had for each hole turned in this
direction or vice versa by turning to right. Be sure the set screw 1s seated in the hole
desired and tighten both set screw and lock nut.

The pulley 1s 9" in diameter and runs at a speed of 1170 r.p.m. at normal engine
speed. . The motor should always be run at normal speed where constant power 1s needed and
heavy belt load is encountered.

To figure speed of driven units or determine size of pulley, multiply the dia-
meter of driving or engine pulley by its revolutions per minute, and divide by R.P.M. of
driven unit. Example: 9" diameter x 1170 R.P.M.= 10530. 10530 divided by 1000 (R.P.M.
of driven unit is 10.5 which is the size pulley needed.)

We cannot over emphasize importance of having the proper size pulley on the dri-
ven unit. Much power is lost and unnecessary load put on motor unless proper pulleys are
used. The pulley furnished with tractor is correct size.

DRIVE SHAFT RELEASE COUPLING

The drive shaft release coupling makes possible the live power 1ift which per-
mits operating the power 1ift with tractor either standing still or moving forward.

To operate the 1ift with tractor standing, release the clutch; shift transmission
gears into any forward speed position; shift drive shaft release coupling lever (Item 164
group 280991) located on torque tube, to rear as far as possible; then release the clutch.
Power 1ift may now be operated by depressing the power 1ift pedal.

For movement of tractor, the release coupling shift lever must be ahead as faras

possible.
Do not attempt to shift release coupling while tractor 1is moving or drive shaft

(151) revolving.
11




HYDROMATIC TRACTOR TIRES

It is generally lknown, that to obtain maximum traction with a tractor equipped with low
pressure pneumatic tires, weight must be added. The practice has been to attach cast iron weights to
spokes of the wheels, but after numerous experiments by our engineering department, the use of liquid
injected into the tire has shown several advantages.

The action of the tires, Itzartly £illed with liquid, tends to eliminate "bouncing" toa great
extent. The liquid adds weight to the tractor at the correct point -- nearest to the ground -- and
thereby increases the stability of the tractor. Weight added in this manner is a "free wheeling"
weight and eliminates much of the shock that otherwise would be absorbed by the tractor gears.

As water, alone, will freeze in cold weather, Allis-Chalmers tractor tires are filled with
the proper quantity of 15% calcium chloride solution. Calcium chloride will in no way harm the cas-
ings, tubes or valves. A mixture of 15% calcium chloride and 85% water hasa specific gravity of1.140
and may be tested by the use of an ordinary battery hydrometer. This mixture will form a slush at
100 above zero, but will not freeze solid at 20° below zero. No harm will be done to the tires at
even colder temperatures.

The tires are filled about 3/4 full of the solution and then inflated to the standard recom-
mended air pressure. This amount of solution will give the same weight as two cast ironwheel welghts
on each wheel. If more weight is needed for difficult traction conditions,wheel weights may be added.

Tire companies have instructed their service stations concerning liquid ballast for tractor
tires and they have the necessary facilities for mixing and injecting this fluid into the tires.

If the valve core is to be removed for any cause it will be necessary to jack up tractor and
turn the wheel until the valve stem is on top, otherwise the solution will be lost.

1 D LiNE WieN TercToR
/S _STmmnping STite




(|41 5

"T—-—-

e e il gl R SR

= 17 16 (3

GROUP 280008 - P|STON GROUP_280006 - CONNECTING ROD
P1STON
(GRour 280005 anp 280125)
ParT
| TEM NuMmBER QTY. NAME
| U=3114 4 Piston ComPLETE - Low GRADE FueL (INcLUDES |TEMS 2 THRU 4)
{ 204462 4 P1sTON COMPLETE - GASOLINE (INCLUDES ITEMS 2 THRU 4)
2 U-3052 4 Piston PinN
3 U-3045 4 BusHInNGg - |-1/4" Lone
4 U-3043 4 BusHing - I" Lone
5 U-3050 8 ComMPRESSION RiNG
6 U-3809 4 ScRAPER RinG
7 U-4000 4 01t Ring
- 208354 | PisTon Rine SeT (INcLuDES ITeEms 5, 6 anD 7)
CONNECTING ROD
(Grour 280006 )
| 280006 4 CONNECTING Rob ComPLETE - IncLupes |Tems |2 THRU 18
12 u=311i2 8 ConnECTING RoD BoLT
13 U-3210 8 SLoTTED NuT 7/16" - FinE THREAD
14 204720 8 SHIM
15 900802 8 3/32" x 1" CoTTER PiN
6 U-3989 8 CONNECTING RobD BEARING - STANDARD
204926 8 ConnECTING RoD BEARING - 020" unDERSIZE
17 u-3188 4 Pin BoLT
18 904206 8 3/8" LocKwASHER
MOTOR REPAIR KITS
STANDARD SPECH AL
MED1uM COMPRESSION HicH COMPRESS|ON
Kit 280641 Kit 280642
4 U-3t 14 204462 PisToN AssEMmBLY
8 U-3050 U-3050 CoMPRESS 10N RiNG
4 U-4000 U-4000 Oi1L Rineg
4 u-3809 U-3809 ScrAPER RinNG
4 207435 207435 CyLINDER LINER
8 207436 207436 Packine RiING




TSI




CYLINDER BLOCK
(GrRour 280001 )

PARYT
| TEM NumB ER Qry. NAME
| U-3644 | CyLiINDER BLock AssemBLY - INcLuDEs ITEmMS |A THRY 9
I A U-3019 | CrLiNDER BrLock - ORDER U3644, |TEm |
2 U-3020 | Main BEARING CaP - REAR
3 U-3021 | Main BEaRING CaP - CENTER
4 U-3157 | Main BEARING CAP - FRONT
5 U-3025 6 Main BEARING CAP ScREWS
6 204722 2 SHIMS
7 204721 4 SHiIMS
8 { 207481 3 CaMsHAFT BusHiING - ORDER U-3865 rOR SERVICE
U-3865 3 CaMSHAFT BusHiNG - FOR SERVICE
9 91001 | l 2-1/2" Expansion PruG
10 207435 4 CYLINDER LINERS
N U=3158 2 MaiN BEARING BUSHING - FRONT
12 U-3024 4 MaiNn BEARING BusHiNG - REAR aAnND CENTER
13 910121 | 5/32" x | /2" Groov-Pin TypPe !
14 205842 3 WiRE - NoT SERVICED
15 207436 8 RusBER Packing Ring
16 u-3138 2 Main BeEaring CAP GASKET
17 U-3036 2 Main BEARING CaP GASKET
18 U=3042 | REAR O1L SEAL RETAINER
19 U-3041 2 ReEAR HALF Cork Ring
20 U-3056 3 REAR Oi1L SEAL CAP SCREW
21 U-2626 1 Wire - NoT SERVICED
22 U-3183 1 O1L Lever Gauce Rop AssemBLY - INcLuDES |TEm 22A
22A u=31117 1 OiL Lever Gauge Robp Cap - ORDER U-3183, Item 22
23 U-4014 | Oi1L LeverL Gauge Rob SeatL
24 U=3118 | OiL GAUGE BusHING
25 U=3129 | O1L RELIEF VALVE PLUNGER
26 U-3144 | Oi1L RELIEF VALVE SPRING
217 205060 | Oi1L ReL1EF VaLve Prue Nur - was U-3128, INTER-CHANGEABLE
28 U=-3130 | O1L RELiEr VALVE GASKET
29 U-3004 8 CrLiNDER HEAD STUD
30 U-3003 4 CyLiNDER HEAD StUuD
31 U=3461 12 CyLinDpER HEAD STup NuT
32 E-2565 12 WASHER
33 U-3904 | Pus# Rop CoverR AssemBLY - IncLubDes ITEms 33A, 34 anD 35
33A 209470 I PusnH Rop Cover - ORDER U-3904, ITeEm 33
34 U-3908 2 Stup - OrDER U-3904, ITeEm 33
35 900366 2 5/16" S.F. Hex. Nut - ORDER U-3904, |TEm 33
36 900366 2 5/16" S.F. HEx. NuT - CoARSE THREAD
37 903629 5 3/8" x 3/4" Hex. Cap ScRew - CoARSE THREAD
38 U=3201 i CovER STUD
39 U=3030 2 PusH Rob CoveER GASKET
40 U-3034 2 Pusn Rob CovER SGASKET
4] 900367 1 3/8" S.F. Hex. Nut - CoARSE THREAD
42 904206 6 3/8" LockwASHER
43 904205 2 5/16" LockwASHER
44 206289 1 ENGINE BrLock DrRAIN TRANSFER
45 U-1671 | EncinE Brock Drain Cock ~INcLuDES |TEM 49
46 207151 3 CYLINDER HEAD STUD
47 207132 3 NuT
48 207152 3 WASHER
49 209359 | Drain Cock HanpLE
CRANKSHAFT EXCHANGE
204927
2-3/8"-.020"
204925 1 CR ANKSHAFT
U=-3033 | CRANKSHAFT GEAR
910184 ] #8 WoooRurr Key
U-3869 4 MaiN BEARING BusHiNG - CENTER AND REAR
U-3868 2 MaiN BEARING BusHiNG - FRONT
204926 8 CoNNECTING Rop BEARING BusHinG
204722 4 MaiN BEARING SHIM - FRONT
204721 8 Main BEARING SHIM - REAR AND CENTER
204720 8 CoNnNECTING RoD SHim
205260 WorN SHAFT RETURN NUMBER
204061 1 CrRANKSHAFT Wick




8

Y Vs

7 G [

s
2577 .

277
7
IITd

_CAMSHAFT
PART (Grour 280003)
| TEM Nums ER Qrvy., NAmME
| U=3028 | GE AR
2 U-3027 | SHAFT
3 U=3031 | THRUST PLue
4 904260 | CounTERSUNK PiIPE PLuG 3/8"
5 E-13 3 Capscrew 3/8" x |3/i6"
6 205845 3 LZJET S B Seng SvE s HaE o e S oo
77 U=3018 8 PusH Robp
8 U=301%7 8 TAPPET
9 904206 3 LockwasHuer 3/8"
10) (9 4)(3
&
T I s
i D
CRANKSHAFT AND FLYWHEEL
PART (GrRour 280977)
JSLE NUMBER QY. NAME
I U=-3985 | CRANKSHAFT
2 204061 | CRANKSHAFT Wick
3 910184 | #8 Woobrurr Key
4 U-3033 | CRANKSHAFT GEAR
5 208195 | FLywHEEL anD RiNG GEAR AssemBLY - |NCLUDES ONE 209151 anD ITEM |1
209151 1 FLYWHEEL
6 U=3075 4 FLYwWHEEL CaPScrREw
7 205844 2 WirRe - Nor SErvicEeDp
8 U-3088 | Fan DrivE PuLrey
9 U=2149 I SPECIAL SET ScREW
10 903574 1 5/8" S.F., Hex, Jamu NuT - CoaRSE THREAD
] 208132 I Rine Gear

R ———————————

(SEE CRANKSHAFT EXCHANGE ON PREVIOUS PAGE)

16




SN

N
{

I
4

| TEM

~N OOk RN —

foc]

©

|14
15
16
17

18

20
20
22
23
24
25
26
27
28
29
31

32

z5
35
36
37
38

39

40
4|

4

43
44
45
46

fav]

|

{

{
{

{

{

PaART
NuMBER

205826
U-3001

U-3164
207259
207260
U-3093
U-3198
208672
U-3166

209132
U-3167

209134
U-2833
206879
U-3149
209099
U-3131

209103
U-3059
206876
208046
208045
208047
U-3132
910123

912794

U-3007
U-3014
U-4013
910123
U-3008
U=-3035
U=-3009
U-3010
U-309|
U-3092
U=301 |
206861
910126

910129
U-3902
910129
U-3076
U-3077
U-2890
208374
U-31556

U-3196

U-3006
209044
204801

E-1692
U-3142
205215

r:
&
2

— O — —

—— OOV — O D> DOODOODOODROMDMOD B

—_— A= = — —

[T )

CYLINDER HEAD AND VALVE
(Grour 281193)

NAME

CyL)NDER HEAD ASSEMBLY - INCLUDES |TEMS 2 THRU 6

CyLinDER HEAD ~ ORDER 205826, [TEM |

ExHausT VALVE INSERT

INTAKE VALVE STEM GuiDE - OrRDER U-3142, |TeEm 45 FoR SERVICE

ExHausT VALVE STEM GUIDE - ORDER 205215, |TEM 46 FOR SERVICE

CorRE HoLE PLue !

CyLINDER HEAD GASKET

PackAGE oF TEN U=3198 CvyLINDER HEAD GASKETS

INTAKE VALVE -~ DisconTinueED W84246 - CAN BE REPLACED BY
209132 wiTtH 209099, 209103, 206879 anp 206876

INTAKE VALVE - EFFecTivE W84247

ExHAuST VALVE - DisconTinuED W84246 - CAN BE REPLACED BY
209134 wiTH 209099, 209103, 206879 anp 206876

ExHAusT VALVE - EFFecTive W84247

VALVE SPRING - DiSconNTINUED W84246 - Usep wiTH U-3166 anp U-=3167

VaLve SprinGg - ErFFECTIVE W84247 - Usep wiTH 209132 anD 209134

VaLve SpriNe RETAINER = Usep wiTH U-3176 anp U=3177

VaLve SPRING RETAINER - Usep wiTH 209132 anp 209|134

VaLve SPRiNG TAPER - USED wiTH U-3176 anp U=3177

VALVE SPrING RETAINER Lock - Usep wiTH 209132 anbD 209134

VALVE SPRING SEAT = USED wiTH U=3176 anpD U-3177

VALVE SPRING SEAT - USED wiTH 209132 anp 20934

ROCKER ARM ASSEmMBLY

RockER ARM - ORDER 208046, |Tem 14

Rocker ArRm BusHing - OrRDER 208046, ITeEm |4

VALVE ADJUSTING SCREW

3/8" Nut - FinE THREAD

3/8" NuT - FinE THREAD - SupERsEDES 910123

RockeErR ARM SuPPORT

RockER . ARM SuPPORT STUD

CoPPER WASHER

3/8"-24 LieuT Hex. NuT - FiNE THREAD

RockER ARM SHAFT

RockER SHAFT Prug

RockER SHAFT WaASHER

RockER SHAFT OiL CoLLAR

RockerR CoLLAR SPRING

RockER CoLLAR RETAINER

RockER SPACER SpPRiING

Rocker SHarT O1L Tuse

#68F Connector 3/16" x | /8" - IncLuDES one 912367, 3/16" SLEEVE anp
oNE 912064, 3/16" Nut
#68F ELsow 3/16" x |/8" - IncLuDES oNE 912367 SLEEVE anD oNE 912064 NuT
CyLinDER HeEAD O1L Tuse
#68F ELsow 3/16" x 1/8" - INcLUDES ONE 912367 SLEEVE anD oNE 912064 NuTt

WATER MANIFOLD

WATER MaNiFOLD GASKET

SearRk PrLuc

PackAce orF Ten U-2890 Spark PLuGs
CyLinDER Heao CovER

BREATHER CaP

CyLinNDER HEAD COVER GASKET

PackAGE oF TEN U=3006 GASKETS

VALVE STEM SnaAP RinG

WasHER ;

INTAKE VALVE GuiDE = FOR SERvVICE ONLY
ExHausT VALVE GuiDE - FOR SERVICE ONLY

17




J et
= 77777777,

1 T e
iyme

ARNS

\T‘\/ \
%\;\\\?‘ =J—;\\‘\\)\}\\\\\\
\ i

s
GEAR COVER
{GrRour 280004 )
PART

| TEM NumB ER Qry. NAME

| U-3053 | Gear CovEer

2 903633 4 3/8" x 1-3/4" Hex. CapscREw - COARSE THREAD

3 904281 ] 3/8" x 2-1/4" Hex. CaPSCREW - COARSE THREAD

4 906695 I 3/8" x 3-1/4" Hex., CaPSCREW - COARSE THREAD

5 900367 2 3/8" S,F. Hex, NuT - CoaRSE THREAD

6 904206 6 3/8" LockwASHER

7 904207 | 7/16" LockwasHER

8 U-3054 | Gear Cover GaskEeT

9 U-3040 I Gear Cover Cork Ring

10 U-3038 1 Cork RtnG RETAINER

Pl { U-3089 I GoveERNOR ConTRoOL LEVER - DisconTiInNuED WBOI6I

208817 | GoverRNoR ConTRoL LEVER - EFFEcTIVE WB0I62
12 901357 | #0 x 3/4"™ StaNDARD TAPER Pin
5 U-3137 | GoveRNOR. SPEED ConTROL LEVER - DisconTinuep W80I16]1
208830 I GovERNOR SPEED ConTRoOL LEVER - EFFecTive W80L62

14 205807 | CamSHAFT THRUST SCREW AssewmBLY - tncLuDeEs |TeEms |4A THRu I8
14A AM-8921 | CamsHAFT THRUST ScReEw - OrRDER 205807 |TEM 14

5 910124 ! 5/8" S,F. LigHT HEx. Nut - FINE THREAD

16 AM-8922 1 PLUNGER - ORDER 205807 ITem |4

17 AM-8925 | PLUNGER PinN - ORDER 205807 |TeEm 14

18 AM-8923 } PLunNGER SPRING - ORDER 205807 |Tem 14

19 U-1852 | StuD

20 208564 I LeAaTHER WasHER - ErrFective W80I62

21 208566 2 Spect AL WASHER - EfrFecTive WB0I162

22 208662 ! SPRING - EFFECTIVE WB0I62




WATER PUMP AND FAN

PART (Group 280012)
| TEM NuMmBER QTY. NAME
| U-3184 | WaTeErR Pump COMPLETE - INCLUDES ITEMS 2 THRU 24
2 209453 | Pump Boboy AssemBLY - INcLuDES ITEMS 3,4, anD 5
3 U-3055 | Pump Boby - OrRDER 209453 |Tem 2
4 U=3124 I Booy BusHinNG
53 U=3143 | Boby BusHiNG
6 U=-3057 I IMPELLER
7 910192 | 3/16" x 1-1/4" GrRoovE Pin
8 u-3125 I IMPELLER SPRING
9 U=3126 | IMPELLER SPRING RETAINER
10 U=3146 | THRUST WASHER
| U=3123 | THrusT WasHER Ring
12 U=3063 | THrusT WaAsSHER DrRivE PIN
13 U=3147 | Boby CovEer
14 u=3127 | Booy CovER GASKET
15 901 164 5 1 /4" x 3/8" Rounp HEAD MACHINE ScREW
16 209518 5] CopPeER WASHER
17 207123 I Fan Hus
18 U=3133 | PuLLEY
19 U-3156- | CoLL AR
20 U=3141 2 LockscrREW
21 900365 2 I /4" S.F, Hex, NuT - CoaRSE THREAD
22 U-3135 2 LockscrREw WASHER
23 904204 2 | /4" LockwASHER
24 207122 | Pump SHAFT
25 901653 | 3/8" SoLip PiPE PLuG
26 U-3064 | Fan BrLADE
27 903626 4 5/18" x 3/4" Hex. CapscrRew - COARSE THREAD
28 904205 4 5/16" LockwaSHER
29 U-3073 | Fan BELT - WiTHOUT GENERATOR
208215 | FAn BELT - WiTH GENERATOR
30 U-3061 | GASKET
31 910245 9 3/8" x 1-3/8" HEx. CAPSCREW - COARSE THREAD
32 904206 3 3/8" LocKWASHER
33 910261 | 1 /8" GRease FiTTING




MANIFOLD AND CARBURETOR

PaART

| TEM NuUMBER Qry. NaME

I U=-3068 | INLET AND EXHAUST MaNIFOLD

2 { U-3162 6 INLET AND EXHAUST MANIFOLD GASKET

208356 | PackAGE oF six U-3162 anpD six U-3163

3 U=3161 2 ManiFoLp Stup SPacERr

4 U-3160 2 3/8" x 3-1/2" ManiFoLD Stup

5 U-3072 4 3/8" x 4-3/8" ManiFoLo STub

6 900817 4 3/8" Cyt WasHER

7 U-3441 6 3/8" DurRONZE HEX. NUT = COARSE THREAD

8 U=3179 | ExHausT ManirFoLp CoveErR - Low GRADE FUEL

9 U-3178 | EXHAUST MaANIFOLD COVER - GASOLINE
10 E-2147 4 3/8" x 1-5/8" Stup
11 90566 | | 5/18" x 5/8" CapscREW = CoARSE THREAD
12 { 208201 | ZeniTH CARBURETOR - COMPLETE - ORDER 209312

209312 | CARBURETOR - COMPLETE
13 U-3204 2 5/16" x 1-3/16" STup rFor CARBURETOR
14 U=-3205 | CARBURETOR GASKET
15 904205 2 5/16" LockwasHER
16 900366 2 5/16" Nut - CoaRSE THREAD
17 904205 ] 5/16" LockwAasHER
18 U=3441| 4 3/8" DuronzE NuT - COARSE THREAD
19 U=-3163 6 INLET EXHAUST MaNiFoLD GASKET RETAINER
20 U-3180 | ExHAuST PiPE
OlL SUMP
(GrRour 280009 )
| U-3810 | O1L Sump
2 903771 18 5/16" x 7/8" Hex. Cap-
SCREW - CoARSE THREAD
3 904205 18 5/16" ‘LockwASHER
4 901653 ] 3/8" SoLip Pire PLue
{ U-1671 I DrRain Cock : j
5 209359 1 DrainN Cock HaNnDLE
6 u-3187 2 O1. Pan GaskEeET #240 FyNE
GROUP 280009 - OIL SUMP

20




7?6 @@ () ‘
|

QBIBICLIO,

Ny
w

Y

Y LL
@
/

g
n
=

Lbbbub )

@AE®E®E®EE
® ®®

|

®O® @eme!@

ZENITH CARBURETOR 209312
PART
| TEM NumBER QTY. NAME
| TI1S10-10 4 SCREW
2 T41-10 4 LockwASHER
3 T15B5-3 2 THROTTLE PLATE SCREW
4 T41 -5 2 THROTTLE PLATE ScREW LOCKWASHER
. 5 c21 -47 | THROTTLE PLATE
6 CRI21-26 | THROTTLE PLATE StoP PIN
7 B2-62D | THROTTLE Booy ASSEMBLY
8 Clli-=-9 | IpLE ADJUSTING SCREW SPRING
9 C46-25 [ I|DLE ADJUSTING SCREW
10 C55-6 I loLe JET - size |6
| T73=9 2 BRACKET DRIVE SCREW
12 T56-20 | FueL VaLve WaAsSHER
13 Cl20-4 | FLoAT AXLE
14 CR88-8 | FroaT HINGE BRACKET
15 c8l-17 | FuEL VALVE ASSEMBLY - SIZE 35
16 C85-28 | FLOAT ASSEMBLY
17 C71-21 | MAIN JET ADJUSTMENT
18 T56-25 | WASHER
19 CT63=2 2 TarPer PiInN
20 CR-27-47-1 | THRoTTLE LEVER AsSSEMBLY
21 TiS8-10 | THROTTLE STOP SCREW
22 Cl31=-4X2 | THROTTLE SHAFT PAcCKING CaP
23 CT57-4 | THROTTLE SHAFT PACKING
24 CR37-1X2 | Air SHUTTER SHAFT HoLE Prue
25 CRIZ21-5 | AR SHuUTTER STOP PIN
26 CR24-87 | Air SHuTTER LEVER ASSEMBLY
27 CT57=9 | AIR SHUTTER SHAFT PACKING
28 Ci31-4X2 | AR SHUTTER SHAFT Packing Car
29 Cl108=50 1 AIR SHUTTER SHAFT AND LEVER ASSEMBLY
30 Ci20-9 | AtR SHUTTER LEVER RATCHET PIN
31 c23-101 | THROTTLE SHAFT
32 CR37-1x%1 | THROTTLE SHAFT HoLE PLue
33 c38-21 | VENTURI = Si1zE I8
34 Cl42-16 | Boby To BowL GASKET
35 C52-2 | WeLL VEnT - sizE 28
36 B3-394A 1 FueL BowiL AsseEMBLY
37 Clol =17 | AR SHUTTER ASSEMBLY
38 T41-5 2 AiR SHUTTER SCREW LOGKWASHER
39 T15B5=-3 2 AIR SHUTTER ScCREW -
40 C66-26-2 | DiscHARGE JET - S1ZE 50
4| T56-60 | DiscHARGE JET WASHER
42 CT150-1 1 Drain Cock |
43 T56-24 | Main JET WASHER
44 C52-6 | Matn JET - sizE 28

21




OlL PUMP
(GrRour 280010)

ParT

| TEM Nums ER QTY. NaME

| U-3186 | OyL Pump AssemBLy - INCLUDES ITEMS 2 THRuU 17

2 U=3181 | Pume Boby

3 U=-3168 | PumP SHaFT

4 U-3100 | Pump DRivE GeaRr

5 U=3174 | Pump DrRive GEAR PiIn

6 U=-3169 | Pump GEAR - DRIVER

7/ 910173 ] #2 WoooruFF KEv

8 U-3171 i Pump lDLER Pin

9 U=3170 | PumMp GEAR = DRIVEN

10 U=3173 | THRuUST CoOLLAR
U u=3172 | THRuUST CoLLAR Pin

12 U=3175 | Pump CovEeR

13 U=3176 | CoverR GASKET

14 901216 6 #10 x 1/2" FiLLisTER HEAD MACHINE SCREW
15 u-3182 | SCREEN

16 206086 I SCREEN LOCKWIRE

7 904203 6 3/16 LockwASHER

18 904205 2 5/16" LockwasHER

19 903772 2 5/16™ x 1" Hex. CaPSCREW - CoARSE THREAD
20 U=3107 | Oir Pump TuBe AssemBLY - INcLubeS ITems 21 ano 22
21 | Oi1L Pump TuBE

22 gloley 2 #68F. ConnECTOR 7/16" x |/a" -

IncLubes 911436 SLeEeves anp 912844 NuTs

22




.

!

i

]
b

P RTI  0 S O T 05

S o Pl A A
" T

BRI

==

OIL FILTER
(Group 280178)

PART
| TEM Nums ER Qry,. Name
| U-3901 | O1L FILTER INTAKE PiPE
2 910126 | #68F ConnecTorR 3/16" x | /8" - INcLUDES oNE 912376 SLEEVE
AND ONE 912064 Nurt
3 910130 ] #72F Tee 3/16" x | /8" - IncLubes Two 912376 SLEEVES
AND Two 912064 NuTs
4 U=-3899 | Oi1L FiLTER TUBE
5 204912 | 01 FiLTer ELEMENT AssemBLY - INCLUDEsS ITEMS 6 THRuU 8
6 208836 | RETAINER - ORDER 204912 ITem 5
7 204863 1 CorRk GASKET - ORDER 204912 IteEm 5
8 4-1/2 0z.#0 CoLoRED FiLTER YARN - ORDER 204912 lTeEm &
9 20486 | | INSTRUCTION LaABEL
11 U-3898 | O1L FiLTER BASE
12 207834 | 01 PRESsuRE GAUGE
13 U=-3903 | Ore FiLTER GASKET
AIR CLEANER
(GrRour 280978) B :
| 208101 AiR CLEANER - COMPLETE -
INcLUDES ITEMS 2 & 3
2 209499 : O1L Cup 50
3 209500 | SPRING BailL
4 910143 2 Hose Cramp #10 & t- e s
5 912592 4 3/8" x 5/8" Hex. Hp. . =
/pspscnsw -CoARSE THREAD F,,‘\ \
6 904206 4 3/8" LockwASHER lite £
7 2081 14 | AR CLEANER HoSE ::_HO}L )WJ?J o
8 208222 | AIR CLEANER STaAck Car I \J_ Y@
9 209517 | INSTRUCTION TRANSFER —©) S
[ T
ggzig%
bt

23




T ﬂ.,wl.‘iug

| . | Jooa




MAGNETO AND GOVERNOR

PaART (GrRour 280013)
| TEM NuMBER QTv, NAME
| 207501 | MAGNETO - FairBaNKS Morse TyrPE FM4
2 U=3203 | MaGNETO CABLE RETAINER
3 207552 1 OiL FiLLer Carp
4 u-2i¢2 | Oi1L FiLLer Tuse
5 U-3526 | MAGNETO BRACKET
6 90363 2 3/8" x 1-1/4" Hex, Carscrew - CoARSE THREAD
7 903630 ] 3/8" x I" Hex, CapscrRew - COARSE THREAD
8 904206 2 3/8" LockwaSHER
9 904207 | 7/16" LockwASHER
10 9101486 | | /A" x 3/4" StraicHT DowerL - ONE Enp Rounp
1 E-1692 2 WasHER
12 U=-3079 I MAGNETO BRACKET GASKET
13 205834 | MAGNETO SHAFT OtL SEAL AssemBLy - IncLupes ltems 14, 15 anpD 16
14 U=3530 | RETAINER PLATE - ORDER 205834 ITeEm |3
18 U-3528 I MaGNETO BRACKET CoRk RETAINER - ORDER 205834 ITEm 3
16 U-3529 2 CoRk WASHER - ORDER 205834 |Tem |3
157 U=3080 | MAGNETO GEAR
18 9loles ] 1/4" x 1-5/18" Pin
19 U=-3124 2 BusHinG
20 U-3084 | MagNETO SHAFT WASHER
2| { U-3086 | GovERNOR WEIGHT AND BEARING AssEmMBLY - InNcLupEs |TEMS 22 THRU 29
209655 I GovERNOR WE|GHT ASSEMBLY - INCLUDES ITEMs 23 THRU 29
22 207723 | GOVERNOR THRUST BEARING ASSEMBLY
23 U-3085 . 2 GoveERNOR WEIGHT = ORDER 209655, ITem 21
24 U=-3193 1 GovERNOR WEIGHT PIN
25 204144 | GoveERNOR WEIGHT PinN CoLLAR
26 207722 2 Cross SHAFT (GovERNOR WEIGHT)
27 u=3621 2 GovernorR WEIGHT SPRiING
28 207721 2 Pin (FuLcrum WEIGHT)
29 910147 2 3/32" x 1-1/8" CoTTER PIN
30 U-3098 | GoVERNOR CrROsSs SHAFT CoLLAR
31 901357 | #0 x 3/4" StanparD TaAPER DowEeL
32 U-3096 | Cross SHAFT TuBE
33 U=3099 | CarBURETOR Link
34 900970 2 1/16" x 1 /2" CorTerR Pin
35 U-3094 | GOoVERNOR LEVER
36 901357 | #0 x 3/4" Stanparo TAPER DoWEL
37 U=3097 2 GovERNOR CRoss SHAFT TuBING
38 U=3192 | GOVERNOR SPRING WiTH PLUNGER :
39 U=-3527 | MacnETO DRiIVE CouPLING
40 910134 I 1/4" x 2-1/8" Pin
4| 904204 4 1 /4" LocKWASHER
42 U=3081 1 GOVERNOR SHAFT
43 U-3082 | GovERNOR CoVER
44 905658 4 /4" x 1-1/4" Hex. Capscrew - CoaRSE THREAD
45 U-3083 I GovERNOR CoVER GASKET
46 U-3095 ! GOVERNOR CROSS SHAFT
47 207551 ] #1 MagneTo CasLE - 12" Lone WiTH ;
48 207550 2 #2 & #4 MacneTo CasLe - 17" LON%} TERMINALS 206518, 912803 anb
49 U-3653 | #3 MaeneTo CasLe - 14" rLowne NiPPLE 206854
RADI ATOR
(GRourP 280979)
| 20821 | 1 RADI ATOR @ l i %@ D
2 208187 | RADI ATOR SHELL & GRiILL ASSEM.
3 911638 2 5/16" x | /2" Rouno Heap il
MACHINE SCREW = COARSE THREAD /
4 911526 6 5/16" x 1/2" Stove BoLT - j@b
COARSE- THREAD )
5 904205 8 5/16" LockwASHER ' ,
6 910575 S~ | 3/8" x 1-1/4" Sq.Hp, MacHINE !
BoLT (R.H. 8ipE) CoARSE THREAD |
7 904206 2 3/8" LOCKWASHER !
8 208283 ‘2 BEVEL WASHER !
9 208684 | TEMPERATURE GAUGE
10 U-2887 2 RaD| ATOR CaPScREW Lock
il 907094 2 1 /2" x 1-1/8" Hex. Tap BoLT -
CoARSE THREAD
12 904208 2 1 /2" LockwaASHER I
13 - U=3090 | Lower RADIATOR HOSE
14 205800 I UpPER RADIATOR HoSE
15 910143 4 #10 Hose CrLawp
6 { U-1671 | RaD1 ATOR DrRAIN Cock i
209359 | DraIN Cock HanDLE i
17 307244 | FueL Tank Carp =
18 208901 I RaDi ATOR CuRTAIN ASSEMBLY = ;
Incrupes ITeEms 19, 20 anp 21 t/ 5
19 208900 | Rapi ATorR CuRTAIN - ORDER
. 208901, lTem 18
20 208899 2 CurTAIN Rop - ORDER
208901, ITem 18 ‘
21 209333 | INSTRUCTION SHEET - ORDER 0
208901, |TEM I8
22 910158 1 3/8" x 1-1/2" Sa. Ho. MacHiINE
BoLT (L.H. Sipe) CoarsE THREA®

25







FRONT_SUPPORT AND SPINDLE

(Grourp 280131 )

PART
| TEM NuMBER QTY, NAME
i u=211i1 | FRONT SUPPORT
2 910000 1 2" Expansion PrLug
3 910260 1 1/8" Grease FITTING
4 U-2258 | FrRoNT SupPoRT COVER
5 903630 4 3/8™ x |" Hex., CapscREw - CoarRse THREAD
6 904206 4 3/8" LockwaSHER
7 U-2257 | FronNT SupPoRT COVER GASKET
8 U-2420 | ENGINE SuPPORT
9 903638 2 1/2" x |-1/4" Hex. CaPpscrRew - COARSE THREAD
10 904208 2 1 /2" LockwASHER
1 U=-3227 2 SpeEci AL MacHinE BoLT - WitHouT Nut
12 904208 2 1/2" LockwAsHER
13 902273 2 1/2" Stottep Hex. Nyt - Coarse THREAD
14 900802 2 3/32" x 1" CotTer Pin
15 U=-3226 2 BEvEL WASHER
16 U-3159 | ENGINE SuPPORT SHIM
17 U-3165 2 ENGINE SuPPORT SHIM
I8 208392 | SPINDLE BLock AssemsLy - IncLupes 208391 SeinpLE Brock ano ITEMs 19 ANnD 20
208391 I SeiNDLE BLock OnNLY - OrDER 208392
19 910135 2 3/8" x 2-5/8" STRAIGHT PIN
20 U=2098 2 FrRonT WHEEL SPINDLE
21 U=3462 2 CastLE Hex. Nut
22 900808 2 1/8" x 1-1/2" CorTER PIN
23 U-3463 2 SpiINDLE WASHER
24 208393 | STEERING SPINDLE SHAFT
25 903617 1 3/4" x 1-3/4" Hex. Tap Bort
26 900981 | 3/4" Ris LoCKWASHER
27 905130 | #F Wooborurf KEv
28 208364 | Key = Was 910185
29 E-939 | WASHER
30 205933 | DowEeL
31 E-937 2 oR 3 SHiIm
32 205932 5 SHim
33 #2788 2 Timken Bearing ConE
34 #15118 2 Timken BEARING CONE
35 33453 1 ScHAFER BearRiNg CoNE
36 33454 I ScHAFER Bearing Cup
27 16578 2 Timken Worm SHAFT CONE
; 16623 2 TimkeNn Worm SHarT Cup
38 U-2909 | WASHER
39 U=t111t1. | STteEErRInNG WORM
40 U-1063 | STEERING WorRM BEARING BRACKET
41 903644 1 5/8" x I-1/2" Hex, CaPscrRew - CoaRSE THREAD
42 904209 2 5/8" LoCKWASHER
43 U-1061 2 SHim .005"
44 U-1062 2 SHimM ,014"
45 207959 { STARTING CrRANK SPRING SuPPORT BRACKET
46 glol187 | 3/8" x 2-1/16" STRA1GHT PiIn
47 U-2150 1 STEERING SHAFT BEARING
48 910260 1 GREASE FiTTinG | /8"
49 U=3464 | STEERING WoRM GEAR COMPLETE
50 Y-2085 1 SPeci AL SET ScREW
51 903574 | 5/8" S.F. Hex. Jam Nyt - CoaRSE THREAD
52 u=2107 | SteerinNg WorM SHAFT
53 U-2109 | SteeriNG WoRM SPACER
54 U-2101 | Cork SeEAL Rine - Lower
55 U-2102 | Cork SeaL Ring - UpPPER
56 E-1694 2 Cork SEAL Ring
57 E-1695 2 Cork SeEAL Ring RETAINER
58 U-2100 1 Cork RETAINER
- 208346 2 FronT WHeeL FeLT AssemsLy (Service Packace) tncLupes ITems 59, 60 anp 61
59 u-2103 2 FrRonT WhHEEL FeELT RETAINER
60 u-2104 2 FronT WHEEL FeLT WasHER
61 u-2108 2 FrRonT WHEEL RETAINING WASHER
62 U=2106 2 FronT WHEEL BEARING SPACER
63 U=3972 | STARTING CRANK
64 910186 2 3/8" x 1-3/4" Pyn
65 90081 4 | 1/4" x 1-1/2" CovTer Pin
66 U=-2123 | StArTiNG CRANK SPRING
&7 207958 | STARTING CRANK EXTENSION
68 903792 1 5/8% x 1-3/4" Hex. CaPsCREW - CoaRSE THREAD

27




@M/

=

«,@@ @ @%@ mvm
0 | 67\@9e9 69 €

‘o
| @) w@@@ @I)(LI
| //ﬁ y

/ //"—l»’

ICERE

: /?1 I

HIAIIISIT,

7

28

© \\ \ \ ,
L \u@@ h\v@@\\@%\@ Se)\98)eL e Q\ ﬂw\/ /

&) QLGS0 (€) G0) B8 €)LE v9) (1 Y01) &)




CLUTCH HOUSING AND CLUTCH

PART (Group 280980)
| TEM NuMBER QTY. NAME
{ 208125 | CruTcH Housing
2 910260 2 | /8" GReEASE FiTTING
& 907059 ] | /8" StreeT Eisow 90°
g gggizg 3 é/?" x |-1/2" Hex., CapscrRew - COARSE THREAD
I TUD
6 900369 ] 1/2" S,F. Hex., Nut - CoARSE THREAD
7 904541 | 1/2" x 1-3/4" Hex. CapscrRew - CoARSE THREAD
g ggzggg g |§§x t 2" Hex. GAPSCREW - COARSE THREAD
| OCKWASHER
:? gggggg : gLUTCH - COMPLETE = InNcLupbEs ITemus |l THRU 3|
RESSURE PLATE
12 204838 | DrRivEN MEmBER AssemBLY - Inciubes |Tems |3 THRU 19
13 207198 | SpLINED Hus - OrDER 204838, ITeEm |2
14 912417 6 5/16" x 7/16" FLat Heap River - ORpER 204838, I7tem 12
15 20636 | | Oi1L DerFLEcTOR - ORDER 204838, ITEmM 12
16 207199 | CLutcH PLATE - ORDER 204838, ITtem |2
r; 28§3§g I SET oF CLuTcH Facings - IncLubes ITems 17, 18 anp 19
8 4 CLutcH FacinG
18 204840 4 CLuTcH FACING
19 911005 24 3/16" x 5/16" FL. Hp. Cvsk. Tus. RiveT
20 208296 I Back PLATE AssEmBLY - INGCLUDES ITEMs 2| anpD 22
21 208287 | Back PLATE - ORDER 208296, |Tem 20
22 208288 3 ADJUSTING SCREW SEAT
23 208289 6 PRESSURE SPrineg Cup
gg goaggg 3 SELEASE LEVER AsSeEmBLY - ORDER |TEmMs 25, 26 anp 27
08 3 ELEASE LEVER
26 208291 3 RELEASE LEVER ADJUSTING SCREW
gg gégggg 3 2/8" S.F. Hex. Jam Nut (LiGcHT) - FINE THREAD
3 ELEASE LEVER PIN
29 208293 3 ReELease LEVER SPRiING
go 204201 6 3/32" x | /2" CorTer PiN
I
e . eRnE e
33 903629 1 3/8" x 3/4" Hex. CaPscReEW - CoARSE THREAD
34 U-3623 | CLutcH SHIFTER CLiP
35 U-253| I CLuTcH SHIFTER BRACKET
36 903629 2 3/8" x 3/4" Hex. Capscrew - CoaRSE THREAD
gg Q-Vgg | éETNA THROWOUT BEARING
08221 | LuTcH FoRrk
39 U-2094 I CLuTcH FORK SHAFT
io U-2086 2 CLutcH SHAFT Cork Rine
1 U=2093 | CrLuTcH LEVER
42 U=-2265 2 SPECI AL SET SCREW
43 U-2085 | SPECt AL SET SCREW
44 U=2262 | CLutcH Robp
45 900938 2 3/16" x |" CoTTeER PiN
46 U-2253 | CrLuTtcH PEDAL
47 901279 | 3/8" x 1-1/4" Sq. Ho, C.P. SETSCREW - CoARSE THREAD
48 U-3496 | CLuTcH PEDAL BoLT ano Nut (Nur 900370)
49 U-2256 | CLuTcH PepaL LaToH AssemBLy - IncrLuoes |Tems 50 anp Si
50 | LATCH - ORDER AssemBLY, |TEM 49
51 | LAaTcH ARM - ORDER AssemBLY, |TEM 49
52 E-384 1 SPRING
83 U-3498 | FooT PEpAL AssewmsLy - INcCLUDES ITEMS 54 an0D 55
54 1 PepaL LEc - ORDER AssemBLY, |TEm 53
55 207808 ] PEpAL - ORDER AssewBLy, |TEM 53
56 208085 l CruTteH Housineg Cover
57 903627 6 3/8" x 1/2" Hex. CapscREw - CoARSE THREAD
58 U-2077 1 CLuTtcH Housine COoVER GASKET
59 903627 5 3/8" x | /2" Hex. CaPscCREW
60 u-i8l4 | STARTER HoLE COoVER - NoT USED ON TRACTORS EQUIPPED WITH ELECTRIC STARTER
6l 208208 | CLuTcH Housine CovER ASSEMBLY - INcLuDES |TeEms 62 anD 63
62 208209 | CovER - ORDER 208208, ITEm 6l
63 208210 | CLincH Nut - OrRDER 208208, ITEM 61
64 U-3435 2 THuMB SCREW
65 U-2128 | BijL PintoN FOR PuLLEY DrRiVE
66 904206 il 3/8" LockWASHER
67 U=3673 I CLUTSH PepaL LartcH Stor
R e
70 910512 1 55?: H.P. REG. HEx. NuT - CoARSE THREAD
71 900806 | 1 /8" x |" Corver Pin
72 90216 | 3/8" S.F. HEX. Jam NuT - COARSE THREAD
73 903574 3 5/8" S.F. Hex. Jam Nut - CoarRse THREAD
74 U-3808 | CrutcH Pepat LavcH Bort
75 U-2529 I C;ugcu SHAFT Cork RETAINING WASHER
76 904206 2 3 LoCkwASHER
77/ U-2530 | CLUTCH SHIFTER
78 U-2089 | C7u€cu Houst NG GASKET
79 904206 | 3/8" LockwASHER
80 903772 6 5/16" x I"™ Hex., CaPscREW - CoaRSE THREAD
8l 904205 6 5/16" LockwASHER
82 910004 I I" Exepansion PLuG
83 U-2532 % DoweL PinN
84 8505 | CLuTCcH PiLoT BEARING - NEWw DEPARTURE
85 U-2416 | FLywHEEL COVER !
86 90566 | 4 5/16" x 5/8" Hex. CapsScRew - Coarste THREAD
87 U-2422 | CrLutcH InspeEcTioN CoVER
88 903642 1 1 /2" x 2-1/2" Hex. CapscRew - CoARSE THREAD

29




A /. (=4 &4 EY) Eb) (S9 0P St #9) (99

==

)
()
S|,
eJ)

4

o) L

=

{

= 6V

)

/_/ : S
TR
62 (€68

30



TRANSMISS| ON

ParT (Group 281107)

| TE NUMBER Qry., NamE

| 208776 | TRANSMISSION COMPLETE - INCLUDES |TEMS 2 THRuU 82

2 207469 1 ConTROL CovER COMPLETE - INCLUDES ITEMS 3 THRY 39

3 U-3532 | TrRANSMISSION ConTROL COVER

4 208824 | GEAR SHIFT LEVER

5 U=-276 1| | Reverse LatcH Seoown

6 U=2870 | Reverse LatcH Spoon Stub

Y U-2869 ! Reverse LatcH Spoon Nut

8 U=2746 | Reverse Laren Roo Nut

9 208825 t Loneg SHiFT LEver Latcu Robp

10 U-2788 | LATcH Roo TrRunniown

Il U=-2787 I LatcH Rob TRunnionN Pin

12 U-2783 | LatcH Roo TRunNioN PiN SPRiING

13 U-2786 | Latcs Rob TRunnion PiN WASHER

14 208826 ] SHORT SHIFT LEVER LaTcH Roo

15 900970 3 1/16" x 1 /2" CorTer Pin

16 U-2863 I ReEverse LatcH Spring WASHER

17 U-2747 | Reverse LavcH Sering

18 U=-2745 1 Reverse Latch

19 U=3465 | SHIFT LEVER PivoT Pin

20 207772 | SHiFT Lever RETAInIiNG WASHER

21 U-2875 I SHiFT LEver Reraining SnaP Rine

22 u-2762 I SHiIFT LEver Dust Carp

23 U-2752 3 GeAR SHiFT PoPPET SPRING

24 905360 3 3/8" SteEL BaLL

25 U-2789 I REVERSE SHIFT FoRK

26 U=-2795 I ReveErRsE SHiFT Rob Lua

27 U-2759 2 RevERSE Fork Lock ScrREW

28 U-2792 | ReveERSE SHiFT RoD

29 U-2858 2 IsT, 2Np, 3rRD AND HiGH SHIFT FORK

30 U-2763 | IsT AND 2ND SHiFT Lue

31 U=2751 | 3rRD AND HicH SHiIFT Lug

32 U-2864 4 SHIFT Fork Lock Screw

33 U-2865 6 Lockineg WiRE

34 204882 2 INTERLOCK PLUNGER

35 206049 | INTERLOCK PN

36 u-2778 | Ist AaND 2ND SHIFT Rob

37 U=2777 | 3RD AND HigH SHiIFT RobD

38 910013 6 13/16" Expansion PLue

39 910001 1 5/8" Expansion PrLue

40 U-2748 I SPLINED MAIN SHAFT

41 u-2770 | Main SHAFT REAR SPLINED SLEEVE

42 u-2784 | Main SHAFT SPLINED SLEEVE Pin

43 1208 1 NEw DEPARTURE BALL BEARING

44 U=-2760 | MainN SHAFT REAR BEARING RETAINER Ring

45 U-2775 { Ist, 2ND AND REVERSE MaiN SHAFT GEAR

46 U=-2791 | HieH aND 3RD Main SHAFT GEAR

47 U-2868 | SPi1GOoT BEARING SPACER

48 94520 I Hy ATT RoLLER BEARING

49 U-285%7 | CLuvcH SHAFT aND GEAR

50 47510-2 | New DEPARTURE BALL BEARING - IncLuDES |TEM 51
51 209521 | Snap Rine

52 U-2758 1 TRANSMISS|ION CaASE

53 901655 | 3/4" Sovio PirE PLue

54 901656 | I" SoLio PirpE PLua

55 U-2794 1 Main SHarT REAR BEARING CaP

56 U-2772 | Rear BeaRInNG CaAP GASKET

57 903775 4 3/8" x 7/8" Hex. CAPSCREW - COARSE THREAD
58 904206 4 3/8" LoCKWASHER

59 U-2860 I Main SHAFT DusTt CaP Packing

60 U-2861 | Dust FELT RETAINING CaP

61 906692 2 1 /A" x 3/8" Hex. CaPpscREW - COARSE THREAD
62 904204 2 1 /4" LockwasHER

63 U=2776 1 COUNTER SHAFT

64 U=2771 | COUNTER SHAFT BEARING SPAGCER

65 94632 2 Hy ATT ROLLER BEARING

66 U=-2753 1 COUNTER SHAFT GEAR CLUSTER

67 U=-2796 1 REVERSE IDLER GEAR SHAFT

68 207864 | ReveErse IDLER GEAR CoMPLETE - InNcLuDES |TEMS 69 anbD 70
69 U=2790 | ReEverse IDLER GEAR - OrRDER 207864, |Tem 68
70 U-286%7 | ReEverRsE IDLER GEAR BusHing

71 U=-2764 | CouNTER SHAFT AND REVERSE Lock PLATE

72 903628 1 3/8" x 5/8" Hex. CaPSCREW - CoARSE THREAD
73 904206 1 3/8" LoGKWASHER

74 U=2797 | Power Take-Orr CoVvER

75 U=2077 | Power TAkeE-OFr COVER GASKET

76 903628 6 3/8" x 5/8" Hex. CapsCREW - CoARSE THREAD
77 904206 6 3/8" LockwasHER

78 U=-2773 | TRANSMISSION CoveER GASKET

79 903772 6 5/16" x |" Hex. CAPSCREW - CoARSE THREAD
80 9042086 6 5/16" LockwASHER

81 U=-2862 | guerRLEvsa BaLL

=2 | P

gg SOS?ZS 1 “8 5/8'3S x |-1/4" WoopRurr KEY

84 904208 | 1 /2" LockwaHSER

85 U-2078 ! Speci AL Stud

86 900369 | 1 /2" S.F. Hex. Nur

3l




24P

26 @ €o)) o)) &I e oM Io)Le ©r

o6
121 o2
o2 6ll)
s =
- )
.xa:/.vllh’/‘l :
82 (L1)&9) (09 (o)) (+I)(1 <
2L ;
S (65) ©S#9) (10) €L ®L L
|
{ L
N ol@ol
= GlYEINEOI
_— o8
[6) 9.5 28
\ A
| (©) I8
o | o - )
¢ 8L
99 (€l (€9 G LY (LL) L ech)\@eNEl)(21)(6L
L2) (e2) (61) (02) (®]1 I€N0E!

N~ &) @e) GoXo)

o

=)
8L
¥9

89
el

L
44
2|
4

€9

4

S8
€8

32



(=9

- @@ @

h
LN
i

%

S

|
&)

EE\® |®
i

SO0,
G® &, G® ®

l Jial
ReNET
3y
B

Z R\

L)
“1ﬂ

N — a
) Y
o~
T 2
‘. @3
el NN
Tl T\ 77 N
A=A B Z2
Z SN W
N

=
=

.

B i

Q
9

70

HEO)

S
4|
40
39

24

3) @3 44 @25

2

2

33




REAR AXLE

PART (GrRour 280991 & 281027)
| TEM NuMBER Qry. NAME
{ 208328 | REAR AXLE AsSSEM. - INcL. lTems 2 THRU 168 {(4-4/7 1o | Ravio) )| OrRDER
! 20837 | | ReEAR AXLE AssEM. - IncL. ITEMS 2 THRU 168 (6-3/5 To | RATi10) | COMPONENT PARTS
2 208373 | DiFFERENTI AL CARR1ER AND Cap AssemBLY - |NCLUDES ITEMS 3 THRU 10
3 u-2562 | DiFFERENTI AL CARRIER - ORDER 208373, |Tem 2
4 208070 2 Bearing CapP
5 U-2578 4 BeEARING CaP CAPSCREW
6 912433 6 9/16" LockwASHER
7 U-2565 | DrivEN PinNiON REAR BEARING RETAINER
8 912811 2 1/4" x 1-11/32" OvaL Heap TusuLar RjveT
9 208260 2 DiFFERENTI AL STUD
10 911331 2 9/16" S.F. LigHT HEx. NuT - FiNE THREAD
208654 | DiFFERENTIAL DRIVE GEAR PinioN & Cast AssemBLy - (4-4/7 10 | RaTio) -
: INcLuDES ITEMS |2 THRU 27 - ORDER COMPONENT PARTS
i 208653 | DiFrFerENTI AL DRIVE GEAR Pinton & Case AssemsLy - (6-3/5 To | RaATi0) -
IncLubes lTems 12 THRuU 27 - ORDER CoOMPONENT PARTS |
12 U-3269 | DiFFERENTI AL CASE AssemBLY - INcLUDES |TeEms |3 THRU |5
13 U-2590 1 DiFrFEReENTI AL CASE - FLanGE HALF - OrDER U-3269, lTem 12
14 U=-2591 | DiFFERENTI AL CASE - PLain HALF - OrRDER U-3269, lTtem 12
15 u-ggez 8 BIFFERENTIAL CAstE CaPSCREW
U-2593 2 IFFERENTI AL SIDE GEAR - CAN BE REPLACED WITH 209859 |r 20034
16 { 209859 2 DiFFERENTI AL S1DE GEAR Sk okt
17 { U-3272 2 GEAR THRUST WASHER - Usep witH U=2593
209341 2 GEAR THRuUST WASHER - USED wiTH 209859
18 U=-3270 4 DiFFERENTI AL PinioON
g U-3271 4 PinioN THRusST WASHER
20 U=-2592 1 DiFFERENTI AL SPIDER
21 U-2595 | DiFFERENTI AL CASE CAPSCREW LOCKWIRE -~ NoT SERVICED
29 { 208246 1 DRIVE PiNioN AND Race AssemBLy (4-4/7 to | RaTio) INCLUDES ITEMS 23 THRU 25
208370 | DRIVE PiNiON AND RACE AssemsLy (6-3/5 70 | Ratio) IncLubes |TeEms 23 THRU 25
23 { 208247 | DRIVE PiN1ON AND SHAFT (4-4/7 7o | RaTi0) ORDER 208246, ITEM 22
208372 1 DR1VE PiN1ON AND SHAFT (6-3/5 To | RATiO) ORDER 208370, |TeEm 22
24 U-2580" | Drive PinioN REAR BEARING RACE
25 U-2581 | ReAR BearRinGg Race Lock
26 { U-2600 ] DRIVE GEAR - (4-4/7 710 | RaTio)
205788 | DrRivE Gear - (6-3/5 10 | RaTio)
27 U-2597 12 DiFFERENTI AL anND DRivE GearR River
28 #395 2 DIFFERENTI AL BEARING CONE - TIMKEN
29 U-2566 1 PinioNn ForwarRD BEARING CAGE AssemBLY - INCLUDES ITEmMs 30 ano 3|
30 u-2567 | Pinton ForwarRD BeEaARING Cace - OrRDER U-2566, |Tem 29
31 #44348 2 ForwaArRD BEARING CuP - TiMKEN
32 #44156 2 ForwARD BEARING CONE - TiMKEN
33 U-2569 | Pinron BearRiING CAGE AND TorQue Tuse Cork
34 U-2577 | Pinion BeARING ApyusTing Nut WASHER
35 U-2576 1 Pinion BEARING ApyusTing Nut Lock
36 U-2575 2 Pinion BEARING ApuusTing NuT
37 #3920 2 DiFFERENTI AL BEARING Cup - TiMmKEN
38 208073 2 DiFFERENTI AL BEARING ADJUSTING RinG
39 208074 2 AbJusSTING RiING PiN
40 900808 2 1/8" x 1-1/2" Cotrer Pin
41 U-2588 4 DiFFERENTI AL BEARING CAP CaPScREW LockwiRE - NoT SERVjCED
42 912461 4 9/16" x 1-7/8" Hex, CAPSCREW - CoARSE THREAD
43 912433 4 9/16" LocKWASHER
44 $=5305-W I REAR BEARING - BoWweRr
45 208245 | TorQue TuBE AsSSEMBLY - INcLuDEs |Teums 46 THRU 49
46 208094 i TorQuUE Tuse - ORDER 208245, 1TeEm 45
47 208098 | CoVvER
48 903772 4 5/16" x 1" HEx. CaPSCREW - CoaRSE THREAD
49 904205 4 5/16" LockwASHER
50 U=2571 1 Torque Tuse CovER
51 U=-2572 1 TorQUE Tust CovER GASKET
52 903637 4 1/2" x I" Hex. CAPSCREW - COARSE THREAD
53 912441 4 1 /2" LockwAsHER
54 207187 | Housing AssemsLy - INcLuDes |TEMS 55 THRU 66
55 207582 | AxLE Housine - ORDER 207187, Item 54
56 208625 2 Stus SHAFT
57 u-2621 2 StuB SHAFT LocksScrREw
58 910308 2 5{8" S.F. Recutar Hex., NuT - CoaRSE THREAD
59 901656 | 1" SovLio PirE PLue
60 901654 1 1/2" SovLio PirpE PLuG
61 U-2632 10 Housing To CARRIER STUD
62 910986 10 7/16" S.F. LieHy Hex., Nut - FiNE THREAD
63 U-2645 4 BRAKE OPERATING PinN BusHinG
64 E-343 2 Hus Bearine Nurt
65 U=1814 | CoVvER
66 207708 2 0L SeatL
67 904207 10 7/16" LockwasHER
68 910148 2 7/32" x 2" Cortver Pin
69 U-2631 | CarRR1 ER DoweL
70 U=-2630 | CARRIER GASKET
gl U-2601 2 AxLe DRiIVE SHAFT
72 U-2624 2 BrRAKE Drum WHEEL
73 910157 2 TX Woobrurr KEevy
74 U-2625 2 BrRAKE Drum Lock Screw
75 U-2626 2 Lockscrew LockwiRe - NoT SERVICED
76 U=-2603 2 DRivE SHAFT BEARING CAGE
Al u-2602 2 DrivE SHAFT OiL SEAL
78 #3309 2 DRive SHAFT BEARING - NeEw DEPARTURE - was #7309
79 U-2605 2 DRivE SHAFT BEARING RETAINER
80 U-2606 2 BEARING SPACER WASHER
8i U-2607 2 BeEARING SPRING WASHER
82 U-2609 2 DrRiIvVE PinioN KEY
83 U-2608 2 DRiIvE PinioON
84 u-2610 2 DrRivE Pinion WASHER
85 U=-2611 2 DrRivE PinjoN Nut
86 900808 2 1/8" x I-1/2" Corter Pin (conTinuen)

34




REAR AXLE

PaART (GrRour 280991 & 281027)
| TEM NuUMBER Qry. NAME 3
87 u-2618 2 CovER PLATE GASKET - LOWER
88 U-2619 2 CovER PLATE GASKET - UPPER
89 U=-2617 2 Drive GeEar CoveER PLATE :
90 208126 | Hue Cup AND DRIVE GEar AssemsLY (R.H.) - Inctupes ITems 91 THRU 95
9l U-2627 | Hue - Orper 208126, ltem 90
92 #3920 | Hue Bearine Cup - INNER - TIMKEN
93 #26820 0 Hue BEARING Cup - OuTER - T4MKEN
94 U=2612 | DrRivE GEAR - OrRDER 208126, ITeEm 90 - For RigHT SiDE
95 U=-2613 3 DrRivE GEAR RivET - ORDER 208126, ITEM 90 - For Ri1GHT SiDE
96 208127 1 Hue, Cup AND DRive GEAR AssemsBLy {L.H.) - IncLupes lvems 97 THru |0l
97 U~-3537 1 Hus - ORDER 208127, |TEM 96
98 #3920 1 Hue BEARING Cup - INNER = TiMKEN
99 #26820 1 Hus BeaRiING Cup - OUTER - TIMKEN
100 u-2612 | DrivE GEAR - ORDER 208127, lTem 96 - For LerT SiDE
101 u-2613 3 DrRivE Gear RivET - ORDER 208127, ITEM 96 - For LEFT SiDE
102 901655 2 3/4" SovLip PiPe PLuc
103 U-2615 2 Drive GEAR COVER GASKET
104 903637 12 1/2" x I™ Hex. CapscrRew - COARSE THREAD
105 205506 2 BREATHER CAPSCREW
106 912441 14 1 /2" LockwasHER
107 u-2614 2 DrRivE GEAR CoveER AssemBLY - IncLupes |Tems 108 ano 109
108 2 DriveE GEaR CovER - ORDER AssemBLY, ITEM 107
109 911638 16 5/16" x 1/2" Rounp Heap MacHiNE ScREW - CoARSE THREAD
110 901652 2 | /4" Pipe PLuG
i 910167 26 5/16" x 3/a"™ Hex, CapscrRew = FiNE THREAD
e 903626 6 5/16" x 3/4" Hex. CapscRew - CoARSE THREAD
113 910286 48 5/16" LockwASHER .
114 910233 26 5/16" S.F. LignT Hex. Nur - FinE THREAD
115 910323 16 5/16" S.F. RecuLAR HeEx. NuT - CoARSE THREAD
116 912849 8 7/16" x 1-3/4" Hex. CaPScREW = FiNE THREAD
117 904207 8 7/16" LocKWASHER
118 910986 8 7/16" S.F. LigHT Hex. Nut - FiNE THREAD
(RE) U-2533 2 Hue BearinG OibL SEAL t
120 u-2082 2 Hus BeariING O1L SEAL RETAINER
121 #3982 2 Hus BeARING CONE - INNER - TIMKEN
122 #26882 2 Hue Bearing CoNE - OuTER - TIMKEN
123 U-587 2 Hu CaAP GASKET
124 © 204339 2 Hus CarP
125 903630 6 3/8" x I" Hex. CAPSCREW = COARSE THREAD
126 910287 6 3/8" LockwaSHER
127 207174 | BRAKE OPERATING LEVER AssemBLy (R.H.) - INcLuoEs ITEms (28 anp [29
128 U-2643 1 BrRAKE OPERATING LEVER - ORDER 207174, ltem 127
129 U-R644 I BRAXKE OPERATING LEVER PInN - ORDER 207174, ITem 127 - For RiGHT SiDE
130 207175 | BrRAKE OPERATING LEVER AssemsLy (L.H.) - Incrupes Items 131 anp 132
131 U-264) | BRAKE OPERATING LEVER - ORDER 207175, lTtem 130
132 U-2644 | BrAKE OPErRATING LEVER PynN - ORDER 207175, ITEm 130 - For LeFT SiDE
133 910255 2 3/4" PLain WASHER
134 900807 2 1/8" x 1-1/4" Cotver Pin
135 U-2633 2 BRAKE BAND AssemsLY - IncLuDEs |TEms 136 THRu 144
136 U-2634 2 BRAKE BAND - ADJuUSTING EnD HaLF - OrDER U-2633, Ivem 135
137 206444 2 BRAKE BanND - LooP EnD HALF - OrDER U-2633, ITEM 135
138 U-2635 2 BRAKE Banp Loop - OrRDER U-2633, Item 135
139 U-2636 2 AbsusTiNGg ENnD
140 904064 6 | /4" x 1/2" Fuatr Heao River
141 910367 2 5/16" x 2-3/4" Pin - OrRoER U-2633, ITEm 135
142 U-2639 2 BrakE Bano Lining - Loor HALF
143 U-2638 2 BRAKE BanD LiNING = ADJUSTING HALF
144 907166 32 3/16" x 5/16" HoLrow BrRass RiVET
145 905125 2 -#13 WoooRuFF KEY
146 U-2646 2 BRAKE BaAND TOGGLE
147 U=2647 2 BrRAKE TOGGLE PiIN
148 U=-2648 2 BrRAkE BanD ApJusTing Nut
149 U-2649 2 BRAKE BAND RETURN SPRING
150 900805 2 1/8" x 3/4" CotTer Pin
151 208249 | INTERMED| ATE DRIVE SHAFT
152 911021 | #25 WooDRUFF KEY
153 u-2219 | WoRrM
154 208250 1 Spacer For Worwm
155 208095 ) - CoupLiNG - (SHIFTING)
156 905359 2 g/le" $TEEL BGLL ot
187 209515 1 TEEL THRUST WASHER - . THI CK
158 209514 1 STEEL THRUST WasHER - .103" THicK } BURERZEDER; 00261
159 208252 | BroNzE THRuST WASHER
160 B-1212 i TorRINGTON NEEDLE BEARING
161 208254 | THRusT WasHER roR WORM SPACER
162 208255 | SpACER FOR SHIFTING CouPLiNG
163 208256 | SHIFTER HaAnD LEVER AssemBLy - InNcLuDES ITEmMs 164 THRU 166
164 208097 | Hanp Lever -~ ORDER 208256, |TeEm 163
165 208096 4 SHiIFTER ForRk - ORDER 208256, ITEm 163
166 206456 | BaLt
167 208186 | Foot PLATE
168 U-366 1 | SPRING
169 900370 12 5/8" S.F. Hex. Nut - CoaRSE THREAD
170 904209 12 5/8" LockwasHER
171 209503 2 ‘BRAKE Housine COVER - SUPERSEDES 209021
172 903638 4 " x §-1/4" Hex. CAPSCREW - CoARSE THREAD
173 910632 6 1/2" x 1-1/2" MacHine BoLT - CoARSE THREAD
174 904208 10 1 /2" LoCkWASHER
1785 U=-2537 2 Brake Lock ECCENTRiIC
176 904541 2 1/2" x 1-3/4" Hex. CapscREW - CoARSE THREAD
177 90202 | 2 1 /2" S.F. Hex. Jam Nut - CoaRSE THREAD
178 U=-2079 12 Rear WHEEL STuD
179 910260 2 1 /8" GrREASE FiTTING

35



BELT PULLEY
(Grour 281093)

ParT ParT
ITem NumBer QTy. NaME |Tem NumBER QTYy. NAME
1 U-2671 | PuLLEY 9 #0l107-A | BaLL Bearing N.D. - Was #0107
2 u-2672 | PuLLEY SHAFT 10 #0108-A | BALL BeariNg N.D. - Was #0108
3 906910 | 1" Hex, Jam NuT - FINE THREAD N 208710 | Snap Rineg
4 910260 | GReEAse FiTTing | /8" 12 208709 | Snap RiNG
5 905857 |  Key /4™ x |/4® x 1-3/4" U-3352 |  Cover USED WHEN TRACTOR
6 U-2673 I Tuse U-3353 | GASKET J HAS NO BELT PuLLEY
7  U-2289 | Tuse Rine 15 906968 | I"™ LieHT LOoCKWASHER
8 20871 | | OiL SeaL u-2891 | PuLLEY INsTRucTiON TAG
i- Toow Box To D& MounTEd ON
BH CHannEL LocAaTeD As
Show (Dot & Dasu Lines)
\
| | o (e
| G R BT RSN ST = ]
() © G o || of t& ¥ o
= LI
> ) e RN Mol
@ 1 i0s8 0 e[ o 4
J 1
] | !
_FRAME
(Group 280015)
| U-2414 | R.H. CHANNEL 5 904208 20 LockwasHER | /2"
2 U-2415 1 L.H. CHANNEL 6 U=2283 4 CAPSCREW
3 903638 |8 Capscrew 1/2" x I-I/4" Hex. - 7 904369 4 LockwasHuer 3/4"
CoARSE THREAD 8 900017 2 MacHINE Bort I/2" x IT
4 208446 | TooL Box

36




I TEM

O U A D0 —

ParT
NuMBER

208259

900870
E-1764
900009
E-1765
900805

GOVERNOR CONTROL

(GrRoup 280031 )

Qry. Name
|

|
|
2
|
2

ConTROL Rob

CotTer Pin 1/16" x |/2"
BRACKET

MACHINE BOLT S/8li 2o /ot
FuLcrum Pi

COTTER PiN l/B" x 3/4"

ParT

ITem NuMBer Qry. NAME

7 E-1692 | WASHER

8 E-1690 | LEVER SPRING

9 { E-1689 | LEver - CAN BE REPLACED By 209552

209552 | LEVER

10 E-1333 | Rop Pin

Il 903807 |  Sertscrew |/A" x 3/8"-Coarse THREAD
12 904206 2 LockwasHer 3/8"

N

-
m
=

OW = OGN —

PaART
NuMBER

U-2260
912343
U-2161
U-2152
910262
208869

208870

20887|
u-2114

STEERING WHEEL SHAFT AND SUPPORT

(Group 280025)

Qry. NAME

|

Hano WHEEL

3/8" x 2" Groove PiN - TyrPE
STEERING SHAFT

UNIVERSAL JOINT

1/8" GREASE FiTTING

STEERING SHAFT SUPPORT ASSEM.-

IncLubES ITEMS 7, 8 anpD 9
STEERING SHAFT SUPPORT -

OrRDER 208869, |TEM 6
PLATE - ORDER 208869, |TEM 6
GuioE - ORDER 208869, ITEM 6

| TEM

37

PART
NuMBER

910262
900026
904208
205286
205287
‘904369
912855

208597
910574
904206
208598

QTY.

—_ m———mm—'

NAME

| /8" GREasE FiTTING

1/2% x 4" MacHinE BoLT

1 /2" LockwASHER

STEERING SuPPORT BRACE

STEERING BRACE CAPSCREW

3/4" LockwASHER

3/8" x |-7/8" STRAIGHT PIN -
was 910186

STEERING SHAFT GuibE (LoweR)

3/8" x |™ Sq. Ho.MacH. BoLT &NuT

3/8" LocKWASHER

BELT GuiDE & STEERING SHAFT SUPPORT



oA
L7

///// \/1/1/,//,/// i

@1

~ I
1///

/Mﬂ¢&mw@.

PLATE 6

GROUP 280019

GROUP 280023

GrROUP 281018

38




FRONT WHEEL

(GrRoup 280020)

SKELETON REAR WHEEL

(GrRoup 280023)

PaRT PART
NuMBER Qty. NaME | TEM NuMBER Qry. Name
U-2068 2 24" x 4" FronT WHEEL | U-2766 2  WHeeL 40" x 2"
U-1020 4 I-1/2" x I-1/2" Guibe Ring 205452 36 Lue - ComMPLETE wiTH BoLT,
2 U-630 4 2" x 2" Guioe Rine 2 SPACER AND LoCKWASHER
U-980 4 2-1/4" x 2-1/4" Guipe RineG U-3446 36 uG
U-894 4 2-1/2" x 2-1/2" Guibe Ring 3 900079 36 3/4" x 3" Square Heap
3 900018 16 1/2" x 1-1/4" MacHiNE BoLT MacHiINE BoLT
4 904208 16 1/2™ LockwASHER 4 U-3310 36 SPACER
5 910260 2 GREAsE FiTTING 5 904369 36 LockwASHER 3/4"
6 §2720 2 TiwkeEn BEARING gup - ANNER
7 15250 2 Timken Bearinag Cup - OuTER
8 206085 2 FronT WHEEL Hus CaP _REAR WHEEL
9 903625 6 1/4" x 3/8" Hex. CAPSCREW - (Grour 280098) NoT |LLUSTRATED
CoARSE THREAD W
4 HEN TRACTOR 1S EQUIPPED WITH THIS WHEEL AND
1o 904204 6 1/4" LockwasHer TiRe, WHEEL GuarRD GRoOuP 280983 anND BRAKE
Housine CovER 209503 ARE NOT USED
FRONT WHEEL U-4010 2 Rear WHEEL
(Grour 280896) 7.50 x 36 orR 9 x 36
900049 16 5/8" x 2-1/2" MacHiNE BoLT
| 207493 2  FRONT WHEEL - INCLUDES ITEMS 904209 16 5/8" LoGkWASHER
2 THRU 8 - ORDER 204070 2 6 x 36 Rear WHEEL Rim
; COMPONENT PARTS wiTH Lue U-3995
2 207494 2 Rim anD Disc 5.50 x 16 2 7.50 x 36 orR 9 x 36
3 207495 2 Hus Tire andD Tuse
4 206343 2 Hus Car 204433 2 BrakE Housing Cover
6 #2720 2 TiuxkEN BEARING CuP - INNER 208663 2 InNsSTRUCTION TRANSFER
7 #15250 2 TiuMken BeEaring Cup - OUTER
8 207503 10 Hus BoLT
9 910261 2 | /8" GREASE FITTING REAR WHEEL
10 2 5,50 x 16 - 4 PLy Mono-Ris (Grourp 281018)
TIRE AND TUuBE
| 207509 2 Rear Disc WheeL
2 207508 12 SPACER
3 2 11,25 x 24 TracTOR
TirRe anND TuBE
7 208663 2 INSTRUCTION TRANSFER
REAR WHEEL ronr
DISHED REAR WHEEL 60", 63-1/2", 66", 69-1/2", 71", 74", 77" & 80" TreaD
(SEE PLATE 6) (Groupr 281230) NoT |LLUSTRATED
- 204175 2 Rear WHEEL U-3997 2 ReEAR WHEEL
For 57-1/8" - 83-3/8" TREAD 900049 16 5/8" x 2-1/2" MacHinNE BoLT-
CoARSE THREAD J
904209 16 5/8" LockwasHER
U-3996 2 REarR WHEEL Rim aAnD Lue
2 9.00 x 28 TRACTOR
TIRE AND TuBE
(éﬂgﬁg-gggg%g) REAR WHEEL
Roy (GrRouP 281273) NoT |LLUSTRATED
| u-2678 2  WHeeL 40" x 8"
205451 40 Spape Lugc - COMPLETE WITH 208916 2 Rear WHeEL - ErrecTive WC8I757
Two BoLTs, Two NuTs AND 209464 2 Rear WHeeL Rim
2 Two LOCKWASHERS 910677 12 5/8" x 2-1/2" Square Heao
U-2071 40 Spabe Lua MACHINE BoLT - CoARSE THREAD
3 900046 80 BoLT 5/8"™ x I-1/2" MacHINE 904209 12  5/8" LoCKWASHER
4 900980 80 Lockwaswer 5/8", Ris 209362 12 Rear WwEEL Nut
2 1l x 28 TRacTorR TIRE
AND TuBE
208663 | INSTRUCTION TRANSFER
209364 2 BeveL WASHER
NOTE: For WHEeL WeieHTs SEE PAGE 4|
TIRES

AND TUBES ARE SERVICED THROUGH THE TIRE MANUFACTURER'S BRANCHES AND DEALERS.

39




@ Q@&@r& G (6l
<))

W Ow @




_FUEL TANK

ParT (GrRour 280982)
| TEM NumBER QTy. NAME
| 208122 | FyueL TaNk - CoMPLETE - INcLUDES ITEMS 2 THRU 7
2 208124 | FueL Tank = Top HaLr - OrDER 208122, |TEM |
3 208123 | FUEL Tank = BotrtoM HALF - OrRDER 208122, lTewm |
4 207244 | FueL Tank Cap
5 207245 | FiLLer NEck
6 207246 | FueL Tank PiPE FLANGE
7. 208202 | Fuer Tank BRACE:
11 904205 2 5/16" LockwASHER
12 2081 19 | FueL Tank SuPPORT
13 903637 4 1/2" x 1" Hex. Heap CaPScCREW - COARSE THREAD
14 904208 4 1 /2" LockwASHER
15 2081 1.0 | PACKING STRIP
16 204828 | Gas TANK - CoMPLETE - INCLUDES |TEMS 17 THRU 27 )
157 2 Gas Tank Heap - OrRper 204828, |tem 16
18 | Gas Tank LeEnGTH - ORDER 204828, |tem 16
19 204827 | FiLLER CaP
20 206584 | glLLER N;cx For
2 204803 3 PECI AL SCREW 3
22 900366 3 5/16" S.F. Hex. NuT - CoaRsE THREAD (L)” anans o
23 904205 3 5/16" LOCKWASHER e
24 901165 3 5/16" Cut WasHER
25 204815 1 #168 S.A.E. NEeoLE VALVE
27 U-2670 3 PackinNe STRiIP /
28 208205 | FueL FiLTER - CoMPLETE - INcLuDes |Tems 29,30,31, ALso
ONE BaiL 912576 anp oNE VALVE 912563
29 208377 | FiLTER BowL
30 208363 | FILTER SCREEN
3 208362 1 FILTER GASKET
- 912576 | BaiL AsseEMBLY
- 912563 1 VALVE -
32 208104 | Fuet LiNE CoMPLETE - INcLuDES |TEMS 33 anp 34
33 2081 16 | FuerL LinE - ORDER 208104, ITeEm 32
34 910138 2 1/4" FLARED NuT - SHORT
35 208243 I
36 906571 | 3/!6" x 3/8" Rounp Heao Stove BoLt
37 904203 | 3/16" LoCKWASHER
38 208106 L Gas LinNE AssemBLY - IncLubes |TEms 39 anp 40
39 208105 | Gas Line - OrRDER 208106, lTem 38 Low GraADE FueL
%0 910138 2 1 /4" FLARED NuUT = SHORT
901651 | 1 /8" PiPE PLuG - GASOLINE
41 910141 1 1/4"™ x 1/8" P.T. CoNNECTOR - Low GRADE FueL
42 9lois6l 2 1/4" x 1 /8" P.T. - ELBoOW
43 . 208109 | FueL Tank STRAP
44 208112 | PACKING STRIP
45 u-2132 2 Hoob STRAP CAPSCREW
46 910335 2 5/16" PLAIN WASHER
47 U-3208 | GovERNOR RoD' SPriNG
48 208115 | Hoob - Low GrRADE FUuEL
208212 | Hoop - GASOLINE
49 U=-3180 1 ExHAusT PIPE
50 U-2149 | STARTING MoTOR SETSCREW :
51 903574 1 5/8" S,F, Hex., Jam Nut -.CoarsE THREAD
52 90566 | 2 5/16" x 5/8" Hex. Heao Capscrew - CoaRSE THREAD
53 209516 I TR ANSFER
INNER WHEEL WE|GHT
11.25 x 24 Air TirRED Spoke Tvre WHEEL
(GrouP 205453) NoT |LLUSTRATED
U=3594 i REAR WHEEL INNER WEIGHT s
U-1998 2 Hoox BoLt - CoMPLETE - INCLUDES Nut, LoCkWASHER aND CuT WASHER
INNER WHEEL WEIGHT
11.25 x 24 Steer Disc Rear WHEEL
(Grour 207506) NoT I|LLUSTRATED
U-3594 | Rear WHEEL INNER WEIGHT
207807 2 STRAIGHT BoLT - ComPLETE - IncLubDinG NuT
904369 2 3/4" LockwaSHER
900820 2 3/4" Cut WasHER
OUTER WHEEL WEIGHT
11.25 x 24 AR TiRED SPokE TyPE WHEEL
(Grour 205454) NoT |LLUSTRATED
U-3592 | Rear WueEerL Outer WEIGHT
U-2950 2 STRAIGHT BoLT - CoMPLETE - INcLuDES NuT, LOCKWASHER AND Cut WASHER
OUTER WHEEL WEIGHT
7.50 x 36, 9.00 x 36, 9,00 x 28 REAR WHEEL
(GrRourP 205699) NoT |LLUSTRATED
U=-3998 1 Rear WHEEL OuTer WElGHT
900055 3 5/8" x 5" MacHINE BoLT - CoaRSE THREAD
904209 3 5/8" LockwASHER :
4]







O

DRIVER'S SEAT
(GrRoup 280027 )

PaArRT PART
| Tem NumBer Qty. NaME I TeEm NumBer Qty. NAME
I U=-145 I DRIVER'S SEAT 7 U-2743 | SEAT Back
2 U-2755 ! SEAT BoLT 8 906568 | 3/8" x I" FL, Ho. SToveE BoLT
3 900805 | 1 /8™ x 3/4" CoTTeR Pin 9 U-2744 |  SEAT Back SPRING
4 208237 | SeaT SPRING 10 904208 | 1 /2" LockwASHER
5 209555 | TarL LAMP BRACKET ASSEMBLY 13 904206 | 3/8" LockwASHER
- 204229 | CUSHION FOR SEAT - 14 900817 | 3/8" Cut WasHER
(StanDaARD ON AR TIRED TRACTORS ONLY)
_WHEEL GUARD.
(GrRouP 280983)
| { 208206 I L.H. WHEEL GuaARD - COMPLETE : NOTE: WHEeEL GUARD GROUP IS NOT USED
208207 | R.H. WHEEL GuARD - COMPLETE WHEN TRACTOR 1S EQUIPPED WITH
2 208443 | STARTING CRANK CLiIP - REAR 7.50 x 36 orR 9 x 36 TIRES.
3 208444 | STARTING CRANK CLIP PLATE - FRONT HALF
4 208445 | StARTING CRANK CLiIP - FRONT HALF
6 209494 8 SPACER
PLATFORM anD DRAWBAR
(GrouP 280026)
| 207860 1 PLATFORM ASSEMBLY - 10 U=2272 | DR aWB AR
INCLUDES |TEMS 2 THRU & ] u-769 2 DrawBAR Lock BoLTt
U-2274 | PLATFORM AnGLE L.H. t2 u-2888 | Dr awBAR SPACER
2 OrpER 207860, |TEM | 13 U-2278 | Dr AwB AR GuibDE
U-2275 |  PLATFORM ANGLE R.H. - ‘14 900021 2 1/2" x 2" MacHine BoLT -
OrRDER 207860, I|TeEMm | . CoarRsE THREAD
4 u-2271 I DR AWB AR SUPPORT - - 206863 | DrAwWB AR SuPPORT PLATE ASSEMBLY -
OrpeER 207860, |TeEm | INncLuoes ITems IS5 anD |6
5 y-2276 | PLATFORM - 15 U-3452 | DrawB AR SuPPORT PLATE
OrRDER 207860, ITEM | 16 U-2279 | FuLcrum Pin
6 903644 4 5/8" x |-1/2" Hex. Capscrew - |7 903644 2 5/8" x |<I/2" Hex. CaPscrew -
CoaRSE THREAD CoArRsE THREAD
I L.H. Foor PLATE- SEE ReEAR AxLE |8 U-2715 I SPRING BRACKET
8 U-2269 | R.H. FooT PLaTE 19 904209 2 5/8" LockwasHER
9 900019 I 1/2" x 1-1/2" MacHINE BorLt - 20 904208 2 |/2" LockwasHER
CoARSE THREAD 2t 904208 | 1 /2" LockwASHER
22 904209 4 5/8" LockwASHER

i

e

W

== A




08 | @
A

= .;ﬁ NSeERG e e ek e




—N—

N BN —0©0~I0 Nk LN

18

ELECTRIC STARTER AND LIGHTING

PART (GrRour 281238)
NumMBER QTY., NAME
208199 i STARTING MoTorR, DeLco-REmMy - INcLuDES ITEMs 2 anD -3 -
DisconTinuED WC78604, OrRDER 209311
20931 | 1 STARTING MoToR, DErLco-ReEmy - INcLuDeEs ITems 2 AND 3 - EFFecTivE WC78605
209324 1 BRACKET AND SwiTCH - COMPLETE INCLUDING LEVER
209313 | STARTING SwiTcH Lever - Errective WC78605
209309 | STARTER Robp - ErfFective WC78605
209318 | SPRING = ErFecTivE WC78605
900801 2 3/32" x 3/4" CorTer Pin - EFFecTIVE WC78605
901165 ] 5/16" Cut WasHER - ErFecTive WC78605
208689 1 GENERATOR AssemBLY = ORDER |ITEM 9 anD 10
208200 | GENERATOR - DELcCO=REMY
20826 | | GENERATOR PuULLEY
209824 | Fan BeLT - was 208215
208244 | GENERATOR BRACKET
910158 1 3/8" x 1-1/2" SquarRE HEaD MacHINE BoLT - COARSE THREAD
904206 1 3/8" LoGKWASHER
208283 1 BeveL WASHER
208204 1 GENERATOR BRACE
90566 | | 5/16" x 5/8" Hex. CapscRew - CoarRsE THREAD
901165 1 5/16" Cut WasHER
904205 3 5/16" LockwasHER
90377 | 2 5/16" x 7/8" Hex. Capscrew - CoARSE THREAD
900366 2 5/16™ S.F. Hex. Nut - CoaRSE THREAD
208285 | BATTERY Box AsseEmBLY ‘- INcCLuDES |ITEMs 23 THRU 28
208214 | Box - OrRDER 208285, ITEM 22
904204 2 1/4" LockwASHER
900365 2 1/4" S.F. Hex. NuT - Coarse THREAD
904153 2 1 /4" Wine NuT - CoaRSE THREAD
208218 1 CoVER
208219 | SpAceErR - NoTt Servicen
208258 | BATTERY GROUND STRAP
208257 | BATTERY TO STARTING SwiTCH CaABLE
208225 2 BaTTERY CABLE CLIP
209232 | BaTTERY Box CovER INSULATOR
208128 | INSTRUMENT BoXx = FRONT
208129 | I NSTRUMENT Box - REAR
903753 2 #10 x | /4" Rounp HEAD MACHINE ScREW - FiINE THREAD
904203 2 3/16" LockwASHER
903629 1 3/8" x 3/4" S.F. Hex. CaPscRew - COARSE THREAD
904206 1 3/8" ‘LockwASHER
912800 S GROMMET
209288 | CaBLE - SwiTCH TO JUNCTION
208198 I SwitcH ConTrOL Rob
912733 1 3/16" x 3/8" Stove BoLT - Cabmium PLATED
904203 1 3/16" LockwASHER
910123 1 3/8" LigHT S.F. HEx. Nut - FINE THREAD
208302 I AMMETER
208230 ] R.H. Lamp CoMPLETE wiTH 6 VoLT BuLB - INCLUDES |TEMS 47 THRU 54
- 209830 Heap Laup BoLT
209828 Heap Lamp WiRiInNG ASSEMBLY
209832 LamP GASKET AsSEMBLY
209826 SPECI AL SCREW
209825 Lamp MoLDING ASSEMBLY
U=-545 CasLE TERMINAL
209834 Lamp  LeENns
209833 REFLECTOR AssEMBLY
208213 I L.H. Laup CoMPLETE - INCLUDES |TEMS 47 THRU 54
208233 | ReaR LamP CoMPLETE - InNcLuDEs [ITeEMs 49 THRU 54 anD 57 THRU B9
209831 I Rear LampP BoLT
209827 | REAR LamP WiRE AssEMBLY
209829 | Loom
208231 25 LamMP SuPPORT |
902021 4 1/2" S,F. Hex. Jam Nut - CoARSE THREAD
U-3435 2 Wine Nut
208241 I GENERATOR CaBLE CLiP 5
208242 | GENERATOR AND FuEL LiNE CLIP
90657 | 1 3/16" x 3/8" Rounp Heap Stove Bort
209472 3 SPAcer - ErfFecTtive WC78605
204208 1 1/2" LockwASHER
900369 | 1/2" S.F. Hex. Nut - Coarse THREAD
U-479 2 Rear Laump CasrLe CLiP
208220 | 6 VoLT BATTERY
208298 | Rear Lamp CasLE CLiP
903258 ! 3/8" x 3/4" Square Heap MacHinE BoLT
208332 | GENERATOR CABLE
208333 I CABLE - STARTER SwiTCH TOo AMMETER
208337 | CaBLE - LiGHT SwiTCH TO AMMETER
208401 | Wirine Dy aGraM
208197 I LiGHTING SwiTCH
208960 I USE
912731 3 # x 5/16" SLorTED HEAD MACHINE SCREW - CoARSE THREAD
912732 3 #3 LaeHT LOCKWASHER
18" FRicTion Tape - 1/2" Wioe - Not SERvicED
209148 | InNsTRUCTION TAG - EFFeEcTIVE WC78605
900553 | x 1/2" Rouno HEap MacHINE ScREW - CoARSE THREAD
910163 | #3 LiGgHT LOCKWASHER
907154 I #8 Hex. MacHiNe Screw Nut - CoarRsE THREAD
208310 | CHokE Rob - ErFecTivE WC78605
209314 | CHokE Rop CLiP - EFFECTIVE WC78605
209315 | CHokEe Rop/CLip - ErFFecTive WC78605
U=-3208 | GovERNOR Rop SpriNe - ErFrFecTivE WC78605
208703 | NiPPLE (BATTERY NEGATIVE TERMINAL) USEDp fFOR SHiPPING ONLY
209308 I STARTER Rob BrackeT - ErFecTivE WC78605
905513 2 1/4" x 3/4"™ Square Heap MacHine BoLT - EFfecTive WC78605
904204 2 1 /4" LockwasHER

45




%
%

2
%
7
=
'.Il
7

iy
v

N\ 7

8
/Illllllllllﬂlmmrllv//" 7

-

2=t

NZ o ST
\ T 5’\

N
g,o\\\;\\\\>>\\\i % : .»’%\5\
N[
= = )
W | N W%/
R Ry ,";:'/'/ oy Sy

-',

46




POWER LIFT
(GrRoup 280058)

8 THRU 21 AND 46 THRU 58

ParT
NuMB ER QTY. NAME
U-2233 | Housine
912481 2 | /4" Drive GReEAsE FiTTiING
035068 2 1 /2" x 2-1/4" BoLt
910195 2 | /2" S.F, LiguT Hex. Nut - FINE THREAD
904208 2 1 /2" LockwASHER
U-3226 2 Bever WASHER
U-2223 3 SHIM
U-2224 3 SHIM
u-2220 | GASKET
281090 I Cam AssemBLY - IncLuoes ltems Il THRU 16,
205766 | Cam
910260 2 | /8" GREASE FiTTiNG
U-3296 | Cam BusSHING
U-1840 | RoLLER ARM AND PiN - COMPLETE
904005 2 3/16" x 3/4" CotTER PiIN
U=708 | TrRiP ROLLER
U=-3294 | RATCHET
U=-1157 | Cam Pin
90081 | | 3/16" x 1-1/2" CoTTER PIN
U-1762 | TRIP
U-707 I TRiP SPRING
u-3861 | LEVER SPRING
U-3874 | SPRING BoLT
900367 ] 3/8" Hex. Nut - CoaRse THREAD
900817 | 3/8" Cut WaSHER
205916 | PepaL RoLLER PIN
205917 | PepaL ROLLER
904005 | 3/16™ x 3/4" CorTER PIN
u-2291 1 Cork Ring 2-9/32"
U-2292 | Cork RETAINER
U-3358 | SHAFT PIN
U=3293 | SHAFT PIN
U=3387 | SHAFT CoLLAR
910172 f 5/16" x 2-1/4" GrRoovE PiN
U-3295 1 WormM GEAR
U=3292 | SHAFT
u-2716 | Power LifFT PEDAL
U=3737 ! Stup ror PepDaAL
900370 | 5/8" S.F. Hex., Nut - CoaRSE THREAD
900938 | 3/16" x 1" Cotver Pin
u=310 | WASHER
904209 i 5/8" LOCKWASHER
903638 4 1 /2" x 1-1/4" Hex. CapscrREW - CoARSE THREAD
904208 4 1 /2" LockwASHER
205762 | Power LirT PaweL
U-2059 | PawL Pin
900806 | 1/8" x I" CoTTeER PiIN
205764 | PawL SPRING - CAN BE REPLACED BY ONE 208466 AND ONE 208467
208466 I PawL SPRING 4
205765 ] PawL SpriNG SHIFTER Pin
900806 ] 1/8" x I" CorTer Pin
205760 | PawL SPRING SHIFTER
208761 | PawL LirT PLUNGER
205763 | FuLCRUM Pin - CAN BE REPLACED BY ONE 208466 AND ONE 208467
208467 | FuLcrum Pin
E-2359 1 SHIM #22 GAUGE
E-2369 ] SHIM #28 GAUGE °
E-2565 | WasHeER (As REQUIRED)
208032 | Cork RinNGg ReTaiNER WASHER
u-2571 l CoveR - Usep wWHEN TRACTOR HAS No Power LiFT
TOOLS AND PAINT
PART (NoT |LLUSTRATED)
Numser - Qrvy. NaME
034692 al GREASE Gun - Was 912790 anp 910264 - See Page 56 FOrR SERVICE PARTS
U-2885 | Spark PLug WRENCH
U=2299 | TirRE Pump
206417 | "L" WRENGCH
910502 | QuarT PERSi1 AN ORANGE ToucH-Up -PAINT
910501 | GALLON PERSI AN ORANGE BRUSHING PAINT

47







POWER TAKE-OFF

PART (Grour 280059)
| TEM NumB ER QTY. NAME
| U=3233 | Housine
2 U-3234 | HousinG GASKET
3 U-814 6 Spect AL STuD
4 900367 6 3/8" S.F. Hex. Nut - CoarRse THREAD
5 904206 6 3/8" LOCKWASHER
6 910000 | 2" ExpanNston Prue
7 U-3236 | IDLER GEAR
8 U=3730 | IDLER SHAFT
9 U-3065 | Pin
10 #94532 | Hy aTT Bearing (No OuTerR Rack)
1 U=3660 | StipinGg GEAR
12 204150 1 Stue SHAFT
13 208943 | KEY
14 905359 2 5/16" STEEL BALL
15 U=-3661 | SHiIFTER CouPLING SPRING
16 U=-2329 | SnaP RinG
\7 #15250 | Timken Cup
#15118 | Timken ConE
I8 #14274 ] TiMKEN Cup
#14137 ] TiMkeN CoNE
20 035892 2 1/2" x 2-1/2" BoLt
21 910195 2 1 /2" S.F. LigHT Hex. Nut - FinE THREAD
22 904208 2 1 /2" LoCKWASHER
23 U-3240 I BEARING CASE
24 903632 3 3/3" x 1-1/2" Hex. CapscReEw - COARSE THREAD
25 904206 9 3/8" LockwaSHER
26 U=-3245 10 BEARING CASE SHIM
27 2041563 | PackinG
28 2041562 | Packineg Box NuTt
29 gag?gé : 2::::§§ } INTERCHANGEABLE oN WC
30 206785 | O SEAL
31 900704 | 3/4" Fin. WASHER
32 U-3242 | SHIFTER LEVER
33 U-3731 I SHIFTER Rob - COMPLETE
34 206456 I SHIFTER Roo KnoB
35 U=3449 | SHIFTER Rob SUPPORT ;
36 906444 2 5/16" x 2" MacHiNE BoLT - CoARSE THREAD
37 904205 2 5/16" LockWASHER :
38 AM=-9472 I Link PiIN
39 900801 | 3/32" x 3/4" CoTTER Pin
- 207735 | P.T.0. BraAcE AssemBLY - INcLuDES |TEMs 40 anp 4i; |TeEm 42,
207732 anND |TEM 43
- 209097 | P.T.0. BRACE AsseEMBLY ~ INcLUDES |TEMS 40 anND 41; lTem 42,
209096 aND |TEM 43
40 207730 | Speci AL PLue
41 207731 | Speci aL Bort - Wit Nut 910325
42 gggggg : Sg:gz } INTERCHANGEABLE ON WC
43 207733 | TURNBUCKLE
44 204176 | SHAFT
45 U=3251 | BEARING Housing
46 #1207 ] SKF BALL BEARING
47 903639 2 1/2" x 1-1/2" Hex. CapscREW - CoARSE THREAD
48 904208 2 1/2" LockwAsHER :
49 910260 | 1 /8" GrRease FiTTING
50 905657 ] I /4" x |I" Hex. CapscRew - CoARSE THREAD
51 900365 | | /4" S.F. Hex. Nut - CoaRsE THREAD
52 U=3252 | BEARING HousinGg CoLLAR
53 206786 2 O1L SEAL
54 U-3249 2 GuARD SUPPORT
55 U-3250 1 GuARD PLATE
56 900739 4 1/4" x 5/8" Pan Heap RiveT
87 U=3739 | Dr awB AR ExTENSION
58 U=-2888 | SPACER
59 U=-3768 | Speci AL MacHINE BoLT
60 906968 | 1" LigHT LOCKWASHER
8! 900052 2 5/8" x 3-1/2" MacHINE BoLT - CoARSE THREAD
62 904209 2 5/8" LockwASHER
66 U-3769 | ExT. SupPoRT PLATE
67 AM-9248 | SPECI AL SET ScCREW
68 906515 ] 3/8" Hex., NuT - FINE THREAD
70 204147 | UNIVERSAL JOINT AssemBLY - INcLuDEsS |TeEMs 71 THRuU 76
71 209259 | UNiVERSAL JoiINT Rineg (DRILLED)
72 209258 4 UNIVERSAL JOINT ROLLER
73 209256 2 UN1IVERSAL JOINT YOKE
74 910286 4 5/16" Heavy LockwASHER
075 911168 4 5/16" x 7/8" Hex. CapscrRew - FiNE THREAD
76 209257 | UnivERSAL JoINT RinGg (TarPED)
- U-2797 | CovER - Useb WHEN TRACTOR HAS NO PowerR TaAke-OFF

49

INTERCHANGEABLE
on WC




/
_ _\

BT 4|
/

=

O— . - = Qd

8

@—
@.I}!‘! V-¥ NOLLIIS N : =
i
o2 SRR \,\Gm/. X ] y s | 4 @
Lz ST 7 ; m? /»“& = \M\Z...; £ ,...M]fl’xg
it il . :
ﬁer ; ¢ ///ht» &
D E6RE® . @

8-8 NoiLd3s o @ @ @ 8 @‘@@ — _
,, 2974 % | i =
ﬂn 7 ..mn \\ o
% 7 |

SRS S

@

\
o

‘ B .MWJN

(amnscsprmniney
-2y
NNNN¥

| G

50




SINGLE FRONT WHEEL

(GrRouP 280060)

PART
| TEM NUMBER QTY. NAME
| U-3946 | FRONT SUPPORT
2 901666 ] |" CounTERSUNK Pi1PE PLuG
3 903627 6 55?: x 1 /2" Hex. CapscrRew - CoARSE THREAD
4 904206 6 3/8" LoCKWASHER
5 U-3779 6 STuD
6 910195 6 l; z S.F. Lieut Hex. Nut - FiNE THREAD
7 904208 6 | /2" LOCKWASHER
8 U=3943 | FrRonT WHEEL FORK
9 U-3944 2 SPpeEc1 AL CAPSCREW
10 205978 | Wire - NoT SERVICED
] 900025 2 l;?: x 3-1/2" MacHINE BoLT - CoarRse THREAD
12 904208 2 | /2" LoCKWASHER
13 910254 | Hy Pro KEY
14 U-3947 | "STEERING WoRM GEAR :
15 207859 I FrRonT WHEEL ForRk BEARING RETAINER
16 910260 2 1 /8" Grease FITTING
17 U-3945 | FRonNT SupPORT SNAP RiNG
18 U=3949 | BEARING RETAINER GASKET
19 U-3968 | Lower Cork RiNG
20 U-3959 | UprER CoRk RiING
21 U-3964 | ReTAINING WASHER
22 U-3965 | ReTaiNiNeg WASHER
23 u-3962 6 FRONT WHEEL BEARING SHIM
24 U-3963 6 FrRONT WHEEL BEARING SHIM
25 U=-3961 2 FronT WHEEL SIDE RiING
26 U=3975 | FRONT AXLE
27 U-3994 ) FRONT WHEEL
28 903638 16 l;?: x I-1/4" Hex. CapscReEw - CoaRSE THREAD
29 904208 16 | /2" LockwASHER
30 910262 | | /8" GrReAsE FITTING
3l U=-3990 2 FrRonT WHEEL FELT RETAINER
32 U=3991 2 FRoONT WHEEL FELT WASHER
33 U=3992 | FrRonT WHEEL BEARING RETAINER
34 #389 ] Timken CONE
#382 | TimMKEN CuP
35 #33275 | TiMcen ConNeE - Was #482 - INTERCHANGEABLE
#33472 ] TiMkeEN Cup - Was #472 - INTERCHANGEABLE
36 u-2797 | CoVER
37 U-2077 | GASKET
38 #2788 2 TimkeN CoNE
#2720 2 Timken Cup
39 | 9 x 10 TiRE anD Tuse - NoT SERVICED
4] U-3960 | Fan DRiVE PULLEY
42 U=-3966 | STARTING CRANK SPRING
43 U-3971 | STARTING CRANK UNIVERSAL
44 910253 | 3/8" x 1-3/8" StRAI1GHT PIN
45 209355 | SPRING SuPPORT BRACKET - Was U-3967
46 U-3970 | STARTING CrRANK UNiVERSAL CENTER
47 910976 | 3/8" x 2-1/2" StRAIGHT PIN
49 910186 | 3/8" x 1-3/4" STRAIGHT Pin
50 U=3968 | STARTING CRANK EXTENSI1ON
51 900810 I 3/i6" x |=1/4" CovTER PiN
52 903792 | 5/8" x 1-3/4" Hex. CapscrRew - COARSE THREAD
53 910000 | 2" ExpansioN PLUG
54 U=-2107 | STEERING WORM SHAFT
55 910186 ] 3/8" x 1-3/4" StrAIGHT PiN
56 910187 ] 3/8" g 2-1/16" STRAIGHT PIN
517 E-1694 2 Cork SeaL Rine
58 E-1695 2 Cork RinGg RETAINER
59 U=-1063 | SteeriING WoRM BEARING BRACKET
60 U=1061 2 SHIM
61 U-1062 2 SHIM
62 U=-2109 | STeEertNG WorRM SPACER
63 U=1111 | SteeriNG WoRM
64 U-955 2 STEErRING WorRM SHAFT BEARING
65 903644 | 5/8" x 1-1/2" Hex. CaPscREW - COARSE THREAD
66 904209 2 5/8" LockwASHER

SEAT AND TOP CANOPY ASSEMBLY
U-3891

ALL REPAIR PARTS FOR THE SEAT AND Top CanoPy AssemBLy U-3891 ARE TO BE ORDERED
sy THE DEALER OR CUSTOMER DIRECT FROM THE BOSTROM MANUFACTURING CoMP ANY,
3623 W. NATIONAL AVENUE, MiLwAukee, WiSCONSIN.

BE SURE TO GIVE COMPLETE DESCRIPTION OF PART WANTED.

51




S
09 (D)

. /
m ‘@




WIDE FRONT AXLE - STEEL WHEEL

(GrRoup 280061 )

PART

| TEM NumB ER QTY. NaAmE

| U-3946 | FRONT SUPPORT

2 901666 | I" CounTERSUNK PiPE PLuUG

3 910000 | 2" ExpansionN Prue

4 910260 | |1 /8" GReASE FITTING

5 903627 6 3/8" x 1 /2" HeEx. CapscREw - COARSE THREAD

6 904206 6 3/8" LockwASHER

7 U-3779 6 SPECI AL STUD

8 910195 6 1/2" S.F. LicHt HeEx. Nut - FINE THREAD

9 904208 6 | /2" LockWASHER

10 901653 | 3/8" SoLip PiPE PLue

11 U-3947 | STeeriING Worm GEAR

12 U-3960 | FaN DRivE PuLLEY"

13 U-2797 1 FrRoNT SuPPORT COVER

14 U=3963 6 STEERING SPINDLE SHAFT SHIM

15 U-3966 | STARTING CRANK SPRING

16 U-3971 | STARTING CRANK UNIVERSAL

07 910253 | 3/8" x 1-3/8" STRAIGHT PIN

18 209355 | STARTING CRANK SPRING BRACKET - was U-3357
19 U-3970 | STARTING CrRANK UNiVERsAL CENTER

20 910976 | 3/8" x 2-1/2" StRAIGHT PiN

22 U-3968 | STARTING CRANK EXTENSION

23 910186 | 3/8" x 1-3/4" STRAIGHT PIN

24 900810 | 3/16" x I-1/4" CotTer Pin

25 U=3964 1 SPINDLE SHAFT CoRk RETAINER WASHER

26 U=3958 | SpinDLE SHAFT CoRk RiNG

27 "U-3945 I FrRoNT SuPPORT SNAP RiInG

28 U=3949 | FRONT AXLE SuPPORT GASKET

29 U=3965 | SPINDLE SHAFT RETAINING WASHER

30 U-2077 | FRoNT SuprPoRT COVER GASKET

3 #389 l TiMKEN CONE

#382 1 Timken Cup
32 #33275 | TIMKEN CONE - WAS #482 - INTERCHANGEASLE
#33472 1 TIMKEN CuUP - WAS #472 - |INTERCHANGESSLE

33 204166 | FRONT AXLE

34 204164 | ENGINE SuPPORT AsseMBLY - Imciubss lzeEws 35 7=8u 37
35 | ANGLE - ORDER AssEMBLY, |TEM 3£

36 - RECTANGULAR BAR - ORDER AsSSEM3LY, || TEw o£
37 209305 | Rapius Rop SuPPORT BEARING - ORDER AsscwaLy, l7Em 34
38 903638 2 1 /2" x 1-1/4" Hex. CapscrRew - Coasse Temcan
39 904208 2 | /2" LockwASHER

40 U-3227 2 SpeEci AL BoLT

41 904208 2 1 /2" LockwASHER :

42 902273 2 | /2" Hex. StotTED Nut - CoARSE THREAD

43 900802 2 3/32" x I" CorTER PiN

44 204162 | FRONT AXLE SUPPORT

45 204163 | Rabtus Rop AssemsLY - IncrLupes ITeEws 45 awo 47
46 | Rapius Rop - ORDER AssemsLy, !7Ew £5

47 204157 | Pivor PIN

48 900052 2 5/8" x 3-1/2" MacHiNE BoLT - CosRsE THREAD
49 904209 2 5/8" LockwASHER

50 204165 | STEERING SPINDLE SHAFT Asstwsiy - Imcruoss Items 51 ano 52
51 I SHAFT - ORDER AsseEmBLY, |7eEm 30

52 204729 | BatL ArM - ORDER 2041865, ltew 30

853 910254 | Hy. PRo. KEY

54 U=3944 2 SpeEct AL CAPSCREW

55 204161 | Drac Link

56 204167 | Cork RETAINER - UPPER

57 204168 | Corx RETAINER - LoOWER

58 204156 I SPINDLE SHAFT CoRk RETAINER

59 204155 1 SteerinGg GeEar Cork Rine

60 204159 1 Snar Rine

61 204158 | Tie Roo ~
62 910365 2 7/8" S.F. LieuT Hex. Nut - FiNE THREAD

63 208227 2 Tie Rob Fork

64 u-1881 | Tie Roo Fork Pin

65 U-68-A I Tie Rop Fork PiN

66 904323 ] 5/8" Licut CasTLE Hex. Nut - FiINE THREAD

87 900808 ] | /8" x 1-1/2" CorTER PIN

68 204160 | DraGc Link BooTt

69 205979 ! Wire - NoT SERVICED

70 206751 2 FRONT WHEEL SPiNDLE AsseuBLY - IncLubes |TeEms 71 anp 72
71 U=-43-A 2 SPINDLE - OrRDER 206751, ITeEM 70

72 U=-48 4 BusHING

73 206752 I L.H. SpinDLE ARM AsseEmBLY - Inciubes ITems 74 ano 75
74 u-tiez | SPINDLE ARM - ORDER 206752, ITem 73

75 U=67 | BusHi NG

76 206753 | R.H, SPiNDLE ARM AsseEmBLY - IncLubes [Tems 77 anp 78
77 U=1874 | SPINDLE ARM - ORDER 206753, ITem 76

78 U-67 | BusHinG

79 uU-50 2 FeLT Ring

80 205430 2 ReTtaininGg Ring

8l U-103 2 SpynDLE WASHER

(CONTINUED)

53



WIDE FRONT AXLE - STEEL WHEEL (conT'D.)
(GrourP 280061 )

ParT
| TEM NumB ER QTY., Name
82 { #342 2 TimkeEN CoNE
#3320 2 Timken Cup
s 83 { #1413l 2 Timken ConE
#14274 2 Timken Cur
] 84 U=334 2 FRonT WHEEL - STEEL
U-53 4 Guioe Rine I-1/2" x I-1/2" - 28" Dya. WHEELS
85 U-1705 4 Guibe Rine I" x 2" - 28" Dia. WHEELS For
U-413 4 Guipe Ring 2-1/2" x 2-1/2" - 28" Dya. WheELS AirR TiIRED
U-849 4 Guibe Ring 3-1/2" x 3-1/2" - 28" Dia. WHEELS FRONT WHEEL
86 900018 16 1 /2" x 1=1/4" MacHINE BoLT SEE
910472 16 1/2" x 1-1/2" MacHinE BoLT - Usep wiTH U-849 GuiDe Rine GrRoOUP 280957
87 904208 16 1 /2" LockwASHER BELow
88 Uu=-2107 l STEERING WORM SHAFT
89 910186 1 3/8" x 1-3/4" STRAIGHT PIN
90 910187 | 3/8" x 2-1/16" STrRAIGHT PiN
i E-1694 * 2 Cork SEAL Ring
92 E-1695 2 Cork RinG RETAINER
93 U=-1063 | STEERING WORM BEARING BRACKET
94 903644 I 5/8" x 1-1/2" Hex, CapscrREW - CoarRsE THREAD
95 904209 2 5/8" LockwASHER
96 U=-1061 2 SHiIM
97 U-1062 2 SHIM
98 U=-2109 | STteEErRING WoRM SpAcCER
99 903792 ] 5/8" x 1-3/4" Hex. CAPSCREW - COARSE THREAD
100 U=1111l | SteEErRING WoORM
101 204728 1 STEERING BaALL Pin
102 { #15578 2 TiMkeN CoNE - wAS SHAFER #23700
#15523 2 TiMken Cup - wAS SHAFER #23704
103 904325 2 I" LieHT CasTLE HEx., NuT - FINE THREAD
104 900809 2 1 /8" x 1-3/4" CotTer Pin
|05 910006 4 1-1/4" Expansion PrLuc
106 910260 4 1 /8" GREASE FiTTING
107 U-49 2 SPiNDLE Pin WaASHER
108 900809 | 1/8" x 1-3/4" CotTER PIN
109 ol 1174 | SpeEct AL HEx. NUT - FiNE THREAD
110 204541 | SPECI AL SETSCREW 3
111 910260 | | /8" GREASE FITTING
12 205978 | Wire - Not SERvVICED
113 905128 2 #17 WooDRUFF KEy
114 906910 2 |" S.F. HExe. Jam NuT - FinNE THREAD
115 U-46 2 SPINOLE PN
116 U-47 2 SpinoLE Pin Lock StuD
17 900367 2 3/38" S.F, Hex. Nut - CoarRsSE THREAD
118 904206 2 3/38" LockwASHER
; 119 910261 2 | /8" GREASE FiITTING
4
' AIR TIRED FRONT WHEEL
f (GrRour 280957)
1 ParT
] | TEM NumB ER Qry. NAME
] | 207975 2 FronT WHEEL AssemBLY 6,00 x 16 - 3
INcLuDES | TEMS 2 THRU 7
2 207494 2 Rim anbo Disc THESE | TEMS
3 207503 10 FronT Hus BoLTt REPLACE |TEMS 84 THRU 87 .ABOVE,
4 207976 2 Hus > WHen Wioe FRoNT AXLE
5 207977 2 Hus Carp Is Equiprep WiTH
6 #3320 2 TiMken Cup - INNER Atr TiRED WHEEL
7 #14274 2 TimMken Cup - OUTER
8 2 6.00 x |16 TRACTOR TIRE & TuBE -
Nor SERVICED
9 910261 2 GREASE FiTTING )

54




N
034231 & 9l2738
034232 g 034234
034233 3 034235
034660 <
: (a)
ﬂbhf G;
A

o
(V)
S
n
(&)
©

ﬁ&:/ e ‘""\"":ﬁ\%\:‘ ‘%k?‘-\\\t&\m“ Y - = 8 R D00 0 R )
V) —— a0 BB/ E e
\ ~:f’,";“‘\“"\:ll;‘):m\\x\\ IFOSRANS Y i ;
/|
\ /
034214 | 034216 N
FL 034215 J ‘
—
034212 034237 034238
NO. 034692
3 OZ. CAPACITY
LUBRICATION GUN
LUBRICATION GUN NO.034692
3 0z. CaraciTy
PART
NuwmB ER NAME
034213 Linpax NozzLE
034214 Linpak NozzrLE Car
034215 LinPAk PACKING
034216 NozzLe Booy

034660
034230
034231
034232
034233
034234
034235
034237
034238
912738

NozzLE ExTeEnsioN - Lowng
Pump HEAD AsSEMBLY

NozzLE EXTENSiION ADAPTER
ExTENSION ADAPTER PACKING
BaLL CHEcCKk SPRING

Pump CAsTING

PLunGeER Rob AnND KnoB

Lue. CoNTAINER GASKET
Lus. CONTAINER ASSEMBLY
Pump CHEck BaALL

55



s'
|

NUMER I C AL I ND E X

ParT No. Page Part No, PaGE PART No, PaGe ParT No. PAGE  PaART No. PAGE ParT No. PAGE
TiS8-10.... 21| U-1062.27,51,54 | U-2329,.... 49 #2720,....39,51 | U-3030..... 5] U-3162..... 20
T1810-10... 21| U-1063,27,51,54 | E-2369..... 47| U-2743.....- 43 | U-3031..... 16 | U=-3163..... 20
E-13.cc0000 16| U=1111.27,51,54 | E-2369..... 47| U-2744,.... 43 U-3033....15,16 | U-3164..,.. 17
T1585-3.... 2| | U=1157..... 47 |U-2414..... 36| U-2745..... 31 | U-3034..... |5 U-3165..... 27
CR37-I1X1... 21 ]| U-1162..... 53| U-2415..... 36| U-2746..... 3l | U=-3035..... 17| U-3166..... 17
ER37-1X2... 2| #1207...... 49 |U-2416..... 29| U-2747..... 3| | U-3036..... |5 U=3167.0... I7
c38-21..... 21]1208....... 3l |U-2420..... 27| U-2748..... 3| | U-3038..... 18| U-3168..... 22
B3-39A..... 2l ]|B-1212..... 35 |U-2422,.... 29| U-275|..... 3| | U-3040..... I8 | U-3169..... 22
T41-5...... 21| E-I335..... 37 |U-2529..... 29| U-2752..... 3| | U=-304l..... |5 | U-3170..... 22
T41-10..... 21| U=-1671... 15,25 | U-2630..... 29 | U=2753..... 3! | U=3042..... |6 | U=317I..... 22
U-43-A..... 53| E-1689..... 37 |U-2531....,., 29| U-2755..... 43 | U-3043..... I3 ]| U-3172..... 22
C46-25..... 21| E-1690..... 37 |U-25632,.... 29 |u-2758..... 3| |U-3045..... I3 | U=3175..... 22
U-46....... 54| E-1692.17,25,37 | U-2533..... 35| U-2759..... 3l | U=-3050,.... |3 | U=3174..... 22
C21-47..... 21| E-1694.27,51,54 | U-2537..... 35| U-2760..... 3| |U-3062..... I3 U=3176..... 22
CR-27-47-1. 21 | E-1695.27,51,54 | U-2562..... 34| U=2761..... 3| | U=-3053..... 18 U=3176.0.0.. 22
U-47....... 54| U-1705..... 54 | E-25665... 15,47 | U-2762..... 3| | U-3054..... 18| U-3178.:... 20
U-48....... 53| U-1762..... 47 | U-2565,.... 34| U-2763..... 3! | U=3055..... 19 | U=-3179..... 20
U-49,..0000 54| E-1764..... 37 | U=2566..... 34| U-2764..... 3! | U=-3056..... 15 U-3180....20,41
U=50.c00.00 83| E-1765.00.., 37 | U-2567..... 34 | U-2766..... 39 | U=3057..... 19 | U=-3I8l..... 22
C52-2...... 21| U-1814... 29,34 | U-2569..... 34| U-2770..... 3| |U=-3059..... 7 U-3i82..... 22
C62-6...... 2| | U-1840..... 47 |U-257I1... 34,47 | U-277I..... 3l | U=3061..... 19 | U=-3183..... I5
U-63....... 54 uU-i1862..... 8 |U-2672,..., 34 |U-2772,..... 3l [U=-3065..... 19| U-3184..... 1|9
C55-6...... 2| | U-I874..... 53 [ U-2575..... 34 | U=2773..... 3l | U=-3064..... 19 | U=3186..... 22
756-20..... 2! | U-188l.,... 53 | U-2576..... 34| U-2775..... &I |U-3065..... 49 U=3187..... 20
756-24..... 21| U-1989..... 4| |U-2577,.... 34 |U-2776..... 3| |U-3068..... 20| U-3188..... I3
T56-25..... 2! | U-2059,.... 47 | U-2578..... 34 | U=2777....:. 3i |Uu=3072.... 20 | U=3192..... 25
CT57-4..... 21| U«2068..... 39 |U-2580.,... 34| U-2778..... 31 [U=3073..... 19| U=-3193..... 25
CT87-9..... 2! [ U-207l..... 39 |U-2681..... 34| U-2783..... 3| | U=3076..... 16| U-3196..... I7
756-60..... 2| | U-2077... 29,31, U-2582..... 34 | U-2784..... 3I | U=3076..... I7 U-3198..... 17
B2-62D,.... 21 51,55 | U-2588..... 34| U-2786..... 3l |U=-3077..... |17 |uU-3201..... 15
CT63-2..... 2| | U-2078..... 3| |U-2590..... 34| U-2787..... 3| |U=3079.... 25 | U-3203..... 25
C66-26-2... 21 | U-2079..... 35 |U-2591..... 34 |#2788.....27,51 | U-3080..... 25 U-3204..... 20
U=67c00000. &3 | U-2082..... 35 |U-2592..... 34| U-2788..... 31 |U-3081..... 25 U-3208..... 20
U-68-A,.... 83| U-2085....27,29 | U-2593..... 34 | U-2789..... 3| |U=3082.... 25 | U-3208....41,45
C71-2l..... 21| U-2086..,.., 29 | U-2595..... 34 | U-2790..... 3| | U=3083.. 26 | U=3210¢.... I3
T78-9...... 21 | U-2089..... 29 |U-2697..... 34| U-2791..... 3| |U-3084..... 25 U=-3226....27,47
C8l-17..... 21 | U=-2093..... 29 | U-2600..... 34| U=-2792..... 3! | U=-3085.. 25 | U=-3227,...27,53
C85-28..... 2] | U-2094..... 29 | U-260l..... 34| U-2794..... 3| |uU=-3086..... 25 U=3233..... 49
CR24-87.... 2| | U-2098..... 27 | U-2602..... 34| U-2795..... &I |U-3088..... 16 U=-3234,..,.. 49
CR88-8..... 2l | U-2100,...., 27 | U-2603..... 34 | U-2796..... 3| |U-3089..... I8 U-3236..... 49
Clot-17.... 21 | U=210l..... 27 | U=2605.,... 34 |U=2797....3!,49, U=3090..... 25 | U=3240..... 49
C23-10l.... 21| | U~2102..... 27 | U=2606..... 34 51,83 | U=3091..... I7 ]| U=-3241.,... 49
U=-103.00... &3 | U-2103,.,.. 27 | U=2607..... 34| U-2833..... 17 |U=3092..... |7 U-3242,.... 49
#0107-A.... 36| U-2104..... 27 | U-2608..... 34| U-2857..... 3| | U=3093..... |7 U-3245.,... 49
Cl08-50.... 2| | U-21065..... 27 | U-2609..... 34| U-2858..... 3| |U-3094..... 25 U-3249....., 49
#0108-A.... 36| U-2106..... 27 |U-2610..... 34 |U-2860..... 3I U=3095..... 25| U-3250..... 49
Clil-9..... 21| U=-2107.27,51,54 | U-2611..... 34| U-286!..... 3! |U=3096..... 25 U-325l..00. 49
Cl20-4..... 2l | U-2109,27,5!1,54 | U=2612....25,35 | U-2862..... 3| | U=3097..... 25 U-3252..... 49
Cl20-9..... 2| |uU-211l,.... 27 |U-2613....25,35| U-2863..... 3| | U-3098..... 25 U=-3269..... 34
CRI2I-6.... 21 |U-2li4..... 37 |U-2614..... 35| U-2864..... 3l |U-3099..... 25 U-3270..... 34
CRI21-26... 2| | U-2123..... 27 |U-26!5..... 35| U-2865..... 3l |U-3100..... 22 U=52Filkc s ite 34
Cidl-4X2... 2| | u-2128..... 29 | U-2617..... 35| U-2867..... 3| |U=3107..... 22 u=3272..... 34
Cl42-16.... 21 | U-2132..... 4! | U-2618..... 35 | U-2868..... 31 |U=3l12. . 13| u-3292..... 47
U-145...... 43| E-2147..... 20| U-2619.... 35 | U-2869..... 3| |U-3l14..... 3] U-3293..... 47
CTIS0-1.... 21 | U-2149....16,4! | u-2621.... 34 | U-2870..... 3| |U=3117..... 15| U=3294...., 47
U-1671..... 20| U-2150..... 27 |U-2624..... 34 |u-2875..... 31 |u-31i8..... 15 U-3296..... 47
U-219...... 25| U-2I5l..... 37| U-2625..... 34 |U-2876..... 31 |U-3123..... 19 U-3296..... 47
U-310.0.0.. 47| U-2152,.... 37 | U-2626....15,34 | U-2885...., 47 U-3124....19,25 | 3309....... 34
U-334...... 54| U-2219,,.., &5 |U-2627..... 35| U-2887..... 25 |U-3125..... 19| U=3310..... 39
#342....... 54| U-2220..... 47 | U-2630..... 34 u-2888....43,49 | U-3126..... 19| #3320...... 54
E-343...... 34| U-2323..... 47 | U-263l..... 34| U-2890..... 17 |U=3127..... 19 U-3352..... 36
#382..... 51,53 | U-2224..... 47 |U-2632..... 34| U-289l..... 36 |U-3129..... |5 U=3353..... 36
E-384...... 29| U-2233..... 47 | U-2633..... 35| U-2909..... 27 | U-3130..... IS5 U=-3357..... 47

U-2263.,... 29 | U-2634..... 35| U-2950..... 4I |U=3131..... |7 U=3368..... 47

U-2256..... 29 | U-2635..... 35| U=3001..... 17 |U=3132..... |7 U-3435....29,45

U-2257..... 27 | U-2636..... 35 | U=-3003..... 15 |U=3I33..... 19 U=3441....., 20
U=479...0..o 45| U-2268..,... 27 | U=2638..... 35| U=3004..... |5 | U=3135..... |9 U=3446..... 39
U-546...... 45| U-2260..... 37 | U-2639..... 35| U=3006..... 17 |U-3137..... I8 U=-3449,,... 49
U-587...... 35| U=-2262..... 29 | U-264!..... 35| U=-3007..... 17 |U-3138..... |5 U=3452,.... 43
U=-630...... 39| U-2285..... 29 | U-2643..... 35 |U-3008..... I7 [U-314l..... 19| U-346l..... I5
U-705...... 47 | U-2269..... 43 | U-2644..... 35| U=-3009..... 17 |U=3142..... 17 U-3462..... 27
U-707...... 47| U-2871..... 43 |U-2645..... 34| U-3010..... |17 |U=3143..... 19 U-3463..... 27
A-729...... 29| U-2272..... 43 | U-2646..... 35 | U=30ll..... 17 |U-3144..... 15 U-3464..... 27
U-769...... 43| U-R274..... 43 | U-2647..... 35 |U-3014..... 17 |U-3146..... 19| U-3465..... 3|
U-8i4...... 49| U-2275..... 43 | U-2648..... 35| U-3017..... 16 |U=3147..... 1|9 U=3496..... 29
U-849...... 54| U-2276..... 43 | U-2649..... 35| U-30I8..... 16 |U-3149..... 17| U-3498..... 29
U-894...... 39| U-2278..... 43 | U=2670..... 4l |U=3019..... 15 |U=3I55..... 7] U-3526..... 25
E-937...... 27| U-2279..... 43| U-267!..... 36 |U-3020..... I5|U=3156..... 1|9 U-3527.,... 25
E-939...... 27} U-2283..... 36| U-2672..... 36 |U-3021..... |5 |U-3I57..... i5 U-3528..... 25
U-9856...... 61 | U-2289..... 36 | U-2673..... 36 | U-3024..... 15 |U-3158..... 1|5 U-3529,.... 25
U-980...... 39 | U-2291.,,.. 47 | U-2678..... 39 | U-3025,...., |5 |U=-3159..... 27| U-3530..... 25
U-1020..... 39| U-2292..... 47 | U-2715...., 43 |U-3027...., 16|U-3160..... 20| U-3532..... 3|
U-losi 27,51,54 | U-2299,..... 47 | U-2716..... 47 |U-3028..... 16 |U-3161..... 20| U-3537..... 35

56




ParT No. PaGgEe

Part No. PagE

NUMER I CAL

PaART No. .

PART No.

I NDEX

P AGE

ParT No.

PaGcE

ParT No.

Paact

U-3592..... 4l
U-3594..... 4l
U-3621..... 25
U-3625..... 29
U-3644..... |5
U-3653..... 25
U-3660..... 49
U-3661....35,49
U-3673..... 29
U-3730..... 49
U-3731..... 49
U-373T..... 47
U-3739..... 49
U-3768..... 49
U-3769..... 49
u-3779....51,53
U-3808..... 29
U=-3809..... I3
U-3810..... 20
U-3861..... 47
U-3865.c00.. |5
U-3868..... 15
U-3869..... 15
U-3374..... 47
U-3898..... 23
U-3899..... 23
U-390!.....
U-3902..... IT
U=3903..... 23
U-3904..... 15
U-3908..... 15
#3920.....34,35
U-3943..... 5l
U-3944....51,53
U-3945....51,53
U-3946....51,53
U-3947....51,53

U=-3949....51,53"

U-3958....5!,53
U-3959..... 5l
U=-3960....5),53
U-3961 sisc. 5l
U-3962..... 5l
U=3963....51,53
U-3964....51,53
U-3965....51,53
U-3966....51,53
U-3967..... 53
U-3968....51,53
U-3970....51,53
U=-3971....51,53
U=3972..... 27
U=3975..5.. 5l
#3982...... 35
U-3985..... 16
U-3989..... |3
U-3990..... 5l
U=-399!..... 5l
U-3992..... 5iI
U-3994..... 5lI
U=3996..... 39
U-3997..... 39
U-3998..... 4l
U-4000..... I3
U~4010..... 39
U-4013..... 17
U-40i4..... I8
$-5305-W... 34
#1309...:.. 34
8505....... 29

AM-892(.... I8

AM-8922.... I8
AM-8923.... I8
AM-8925.... 18
AM-9248.... 49
AM-9472.... 49
#14131..... 54
#14137..... 49
#14274....49,54
#15118....27,49
#152650....39,49
#158523. ...27,54

23

#15578....27,54
#26820..... 35
#26882..... 35
#33275....51,53
#33455..... 27
#33454..... 27
#33472....51,53
034213..... 55
034214..... 55
0342156..... 55
034216..... 56
034230..... 55
OS42 S| RE D
034232..... 55
034233..... 55
034234..... 55
034235..... 56
034237..... 55
034238..... 55
034660..... 55
034692..... 47
035068..... 47
035892..... 49
#44156..... 34
#44348..... 34
47510-2.... 3l
94520...... 3l
94532...... 49
94632, .. .50 3l
204061 ....15,16
204070..... 39
204144..... 25
204147..... 49
204150..... 49
204152..... 49
204153..... 49
204155..... 53
204156..... 53
204157.....
204158.....

204160.....
204161.....
204162..... 53
204165, ... 55
204164..... 53
204165.....
204166..... 53
204167.....
204168. .
204175....
204176.....
204229.....
204339..... 35
204433..... 39
204462..... 13
20454)..... 54
204720....13,15
204721..... 15
204722..... |6
204728..... 54
204729..... 53
204801 ..... 17
204803..... 4l
204815..... 4l
204827..... 4l
204828..... 4l
204838..... 29
204839..... 29
204840..... 29
204861..... 23
204863..... 23
204882..... 3|
2045012, ... 23
204925..... 15
204926....13,15
SQag2n. T . 16
205060..... 15
205215..... 17
205260..... 15
205286..... 37
205287.....

49
43

PacE

205430..... 53
206451 ..... 39
206452..... 39
206506..... &5
206760..... 47
208761..... 47
206762..... 47
205763..... 47
205764..... 47
205765.c..0 47
205766..... 47
205788..... 34
205800..... 25
205807..... 18
205826..... 17
205834..... 286
206842..... 16
205844..... 16
205845..... |6
205916..... 47

205933, ... .
205978, ...51,54

205979..... 63
206049..... 3I
206085..... 39
206086... ..
206289..... I8
206343..... 39
206361..... 29
206417..... 47
206444..... 35
206456....35,49
206584..... 4lI
20675l ..... 53
206762..... 53
206753..... 53
206785..... 49
206786..... 49

20686l coco. 1T

206863..... 43
206876..... 17
206879..... |7
207122..... |9
207125,.... 19
207132..... |5
207151 ..... b
207152..... |5
207174....
207175.....
207187.....
207198.....
207199..... 29
207244....25,4|
207245..... 4|
207246..... 4l
207269..... |17
207260..... |7
207435....13,15
207436....13,15
207469..... 3|
207481..... |5
207493..... 39
207494, ...39,54
207495..... 39
207501..... 25
207503. . ..39,54
207507 . oas 41
207508..... 39
207509..... 39
207550..... 25
207551..... 25
207552..... 25
207582..... 34
207708..... 34
20970, .. 25
207722..... 25
207723..... 25
207730..... 49
207731..... 49
207732..... 49

&7

207733 .0 ...
207735000
2077720000
207808.....
207834.....
207859.....
207860.....
207864.....
2079588.....
2079859.c000
207975.....
207976.....
207977 .....
208032.....
208045.....
208046.....
208047.....
208070...c..
208073000
208074.....
208085.....
208094.....
208095.....
208096.....
208097, ...
208098.....
20810l cocss
208104.....
208105.....
208106.....
208109.....
208110.....
208112.....
2081 14.....
2081185cceee
208116.00.0
208119...00
208122, ....
208123, ....
208l124.....
208125.....
208126.....
208187....0
208128.....
208129.....
208132.....
208186.....
208187.....
208195.....
208197.....
208198.....
208199..0¢0
208200.....
208200 c.c0
208202.....
208204.....
208205.....
208206.....
208207.....
208208.....
208209, ...
208210.....
208211.....
208212.....
208213, ...
208214.....
208216.....
208218.....
208219....0
208220.....
208221 ...00
208222, ....
208226.....
208227.....
208230.....
208231.....
208233.....
208237c0.. 0
208241.....
208242.....
208243, ....
208244.....

49
49
Sl

29
23
51

43
31

27
27
54
54
54
47
17
17
17
34
54
34
29
34
35
35
35
34
23
41

41

4|

4|

41

41

23
41

41

41

41

4l

4l

29
55
35
45
45
16
35
26
16
45

45
45
20
4|
45
4|

43
29
29
29
25
41
45
45
19
45
45
45
29
23

83
45

45
43
45
45
41
45

208245.....
208246.....
208247.....
208249.....

208250..... .

208261.....
208252.....
208254.....
208255.....
208266.....
208257 ¢ 0.
208268.....
208259.....
208260.....
208261 .....

34
34
34
35
35
38
35
35
36
35
45
45
37
34
45

208283. . ..25,45

208285.....
208286. ...
208287.....
20e288.....
208289.....
208290.....
208291 ...
208292.....
208293.....
208294.....
208296.....
208296.....
208297.....
208298.....
208302.....
208328..,..
208332, ... .
208333,
208337 ¢c0 0o
208345.....
208346.....
208354.....
208356.....
208362.....

208364, ...
208370. ...«
30837l o0
208372.....
208373.....
208374.....
208377.....

208401 .....
208443, ....
208444.....
208445...,.
208446.....
208448.....
208466.... ¢
208467 .....
208564. ... ¢
2088566 ..o
208897 ... .0
208598.....
208625. ..
208655, .04
208654 ..., .
208662, ... .
208663 ... .
208672..¢..
208684.....
208689 . ...
208703.c.. 0
208709. .4«
208710....0
20871 0.
208776004
208817.cc00

208830. .. ..
208836.. .. ..

45
29
29
29
29
29
29
29
29
29
29
29
29
45
45
34
45
45
45
29
27
13
20
41
41
27
54
34
34
34
17
41

43
36
29
47
47
18
18
37
37
34
34
34
18
39
17
25
45
45
36
36
36
3l

18

208869, ....
208870. <000
208870 cceso
208899.....
208900.....
208901 ... ..
208916.....
208943.....
208960.....
209021.¢c.0
209044.....
209096 ...
209097.....
209099.....
209103.....
209127.....
209132, ....
209134....0
209148.....
209161.....
209232.....
209256.....
209257.....
209268.....
209259, ....
209288, ...
209308, ...
209308. ...
209309.....
209310....0
209311....0
209312.....
209313, 00
209314, ...
209315, ...,
209318.c0.0
209324.....
209333.....
209341 .....

37
37
37
25
25
28
39
49
45
35
i/
49
49
17
17
49
17
V7
45
16
45
49
49
49
49
45
53
45
45
45
45
20
45
45
45
45
45
25
34

209355....51,53
209359.15,20,25

209362, ...
209364.....
209453.....
209464.....
209470.....
209472, ....
209494.....
209499.....
209500.....
209503.....
209514.....
209615.....
209616.....
209517.....
209618.....
20962!.....
2095562.....
209555, .. ..
209685.....
209824.....
209825.....
209826.....
209827.....
209828.....
209829.....
209830.....
209831.....
209832.c.40
209833.....
209834.....
209869.....
280006.....
28064!1.....
280642.....
281090.....

39
39
19
39
15
45
43
23
23
35
385
35
4i
23
19
31
37
43
25
45
45
45
45
45
45
45
45
45
45
45
34
13
13
13
47



TR~

%)Cf(‘

AVOID ACCIDENTS

Most accidents, whether they occur in industry, on the farm,
at home, or on the highway, are caused by the fallure of some
individual to feollow simple and fundamental safety rules or
precautions. For this reason most accidents can be prevented
by recognizing the real cause and doing something about it
before the accident occurs.

Regardless of the care used in the design and construction of
any type of equipment, there are many conditions that can not
be completely safe guarded against without interfering with
reasonable accessibility and efficient operation. o

A CAREFUL OPERATOR IS THE BEST INSURANCE AGAINST AN ACCIDENT.

THE COMPLETE OBSERVANCE OF ONE SIMPLE RULE WOULD PREVENT MANY
THOUSAND SERIOUS INJURIES EACH YEAR. THAT RULE IS:

YEVER ATTENPT TO CLEAN, OIL, OR ADJUST A4 NACHINE WHILE IT IS
IN NOTION! :

"National Safety Council"

Get your repairs from the manufac-
turer of your machine. Use only partsyou
know are honestly made by the people
who are most interested in its success.
Why take chances with parts built by out-
siders, who have no interest in your wel-
fare or in the performance of your equip-
ment? Inferior repairs often result in ac-
cidents and extensive damage to the ma-
chine. Buy nothing but genuine Allis-
Chalmers parts for Allis-Chalmers ma-
chinery . . . and be safe.




[
|

Bt a i e o e e e L LR R e e . 00 4

YOUR NO. 1
MONEY-MAKER

MODEL 60
ALL-CROP HARVESTER

"SUCCESSOR TO THE BINDER"
OPERATES FROM THE POWER TAKE-OFF
OF YOUR WC TRACTOR

Match your WC TRACTOR with the Model 60
ALL-CROP HARVESTER and you'll have the best
money-making outfit you ever owned! You can begin
increasing your income by cutting your harvesting
bill to one-fourth that for the binder-thresher method.
You put in your pocket what you used to spend for
twine, shocking, threshing bills and outside help. That's
a good cash start toward more money in the bank
. . . but you've just begqun! You put up to 10% more
grain in the bin . . . often enough to pay the entire cost
of harvesting . . . by eliminating shelling losses from
the bundle carrier, shock, bundle wagon and straw
stack. On top of all this, you can add new income
from harvesting the valuable seed of soilbuilding le-
gumes and grasses . . . plus mother’s blessing for free-
ing her from cooking for threshers. Truly, nothing can
match the benefits of an individual family harvest on
your own farm . .. with an ALL-CROP HARVESTER!

With “‘pickup’’ attachment, the All-Crop harvester (above) gets the
crop from the windrow. Shown here harvesting alsike clover.
imple adjustments for small grains, beans and seeds.

Topping attachment may ke used for sorghums . . . or with «
“high-lift header”” attachment, the All-Crop harvests hegari, mile
maize, kaffir, etc., cuiting and threshing im one operation.

An All-Crop Harvester is your mechanical crop insurance. Close-
cutting header shaves the ground, pxcl;mg up grain down flat,
cutting any direction.

ALLIS-CHALMER

TRACTOR DIVISION—MILWAUKEE, U.S. A.




ABERDEEN, S.D.
AMARILLO, TEX.
ATLANTA, GA.
BILLINGS, MONT.
COLUMBUS, OHIO
DALLAS, TEX.

DES MOINES, IA.
DODGE CITY, KAN.
FARGO, N.D.

GREAT FALLS, MONT.

HARLINGEN, TEXAS

CALGARY, ALTA.
EDMONTON, ALTA.

BUENOS AIRES, ARG.

ALLIS.CHALMERS BRANCHES

UNITED STATES

HARRISBURG, PA.
INDIANAPOLIS, IND.
KANSAS CITY, MO.
LA PORTE, IND.

LOS ANGELES, CAL.
MADISON, WIS.
MASON CITY, IA.
MEMPHIS, TENN.
MINNEAPOLIS, MINN.
OAKLAND, CAL.

OKLAHOMA CITY, OKLA.

CANADA
REGINA, SASK.
SASKATOON, SASK.
FOREIGN
LONDON, ENGLAND

OMAHA, NEB.

PEORIA, ILL.
POCATELLO, ID.
PORTLAND, OREG. M
ROCKFORD, ILL.
SIOUX CITY, IA.
SPOKANE, WASH.

ST. LOUIS, MO.
SYRACUSE, N.Y.
TOLEDO, OHIO
WICHITA, KAN.

TORONTO, ONT.
WINNIPEG, MANIT.

PARIS, FRANCE 3

FACTORIES LOCATED AT

SPRINGFIELD, ILL.
LA CROSSE, WIS.

LA PORTE, IND
WEST ALLIS, WIS.

OXNARD, CAL

NOTE: IT IS VERY IMPORTANT THAT THIS BOOK BE FILED IN YOUR
BINDER FOR READY REFERENCE. -PLEASE FILE AT ONCE,

ALLIS- CHALMERS

TRACTOR DiViSlON—MILWAUKEE. U.S. A

PRINTED IN U.S.A.




